Alog Max 5000D

HEADS ABOVE THE COMPETITION

Spare part manual

www.lo

Ver. 1.0



Log Max 5000D
Spare part manual

Ver. 1.0 2



Log Max 5000D
Spare part manual

AMog Max

Stationsvagen 12 - 77013 Grangarde - SWEDEN
Phone: +46 240 59 11 00
info@logmax.com www.logmax.com

3 Ver. 1.0



Log Max 5000D
Spare part manual

Ver. 1.0 4



Log Max 5000D
Spare part manual

Contents

Frame and protection Log Max 5000D .............ccceeiiinniniimmmmmmnnnesnnsssennns 9
Frame with proteCtive COVET..........cooiiiiiiiee e 11
Delimbing unit Log Max 5000D ...........cccoommmmmmmme e 15
Delimbing UNit... ... 17
Lower delimbing KNIfe ..........eiieiiii e 19
Upper delimbing knife, analog Knife SENSOr..............uuuiiiiiiiiiiiiiiiiiiieeeeeeeees 21
Upper delimbing knife, digital knife SENSOr ...........ccccuuiiiiiiiiiis 23
Feeding unit Log Max 5000D............cccommmmmmmmmmems s 25
Feed roller @armsS H2.........e et 27
Feed roller MOTOrS H2..... .. e e e e e e e e e e eees 31
(== To I o] | 1=T e o o 1 PRSPPI 33
(== To [ o] | L=T ol 0T (o] =TSRRI 37
FEEA rollers, V = STEEL...... e e e a e 39
Feed rollers, eucalyptus 45° ... 41
Measuring Log Max 5000D ...........cccommmmmmmmmmmi s 43
MeasUrNG WNEEI H2........uueiieiiiieee ettt 45
Hose kit measuring Wheel #2..........ooo e 47
Length measuring @rm #2 ... 49
Diameter MEASUIING ......eeiiiiiiiiiii e e e 51
MEASUINNG WRNEEL.......ueiiiiiiiiiiiiiiii ettt e e 53
Felling unit Log Max 5000D............cccccoimmmmmmmmmme s 57
FelliNg TINK ... e e e 59
Saw unit Log Max 5000D ............ciiimmmmmmmm s 63
SAW UNIT 98Bt e e e e e 65
SAW UNIE O8XL... et e ettt e e e e e e e e e e e e e e e e eeenannnnnaan 69
Saw hydraulics 98B & 98XL .......oeiiiiiiiiiiiii e 73
Chain lubrication - EQSY GrEasy ..........cceuiiiiiiiiiiiiiitiieee ettt 75
EQSY Greasy PUMIP ...ttt ettt e e e e e e e e e e e e e e e e e e e eaaanns 77
Rotators Log Max 5000D ............cccooiiiimmimmmmmmmeesees s s s 79
ROTAIOr AVI2S ...ttt e e e e e e e e e e e eeeeeeeenes 81
(0] 2= o] gl I < Y24 0 PRSPPI 83
Rotator CONLIOl, VAIVE...... oot e e e 85
EleCtriCal SYSeM ... 87
Accessories Log Max 5000D............ccceeiiiiiiiiimmmmmmmnseessssss s sssnnnes 89
ACCUMUIALION Kit......cooiee e 91
Cylinder @40/25-150 ......ccoo it 95
Electrical system, accumulation Kit ... 97

1Y/ E= T a1 o] Lo USSR 99
Accumulation kit with rotator CONtrol................eeeeiii 101
EleCtriCal SYSTEM ......uuiiiiiiieeee e 105

1Y/ E= T a1 o) Lo PRSPPI 107
BYPASS VAIVE ... 109
Color marking eqUIPMENT........cooiiieeee e e e e e e e eeaeees 111
(0701 (o] gl 0 F= T4 1T I o101 2 o PSS 115
Color marking manifold ... 117




Log Max 5000D
Spare part manual

Protection bar ColoranKs ...........coovuiii e 119
Electrical controlled measuring Wheel ... 121
[T Lo = o I P T = 123
FINd ENd @SSEMDIY.......oiii e 125
FINd ENd PROIOCEIL........eeeeeee e e 127
Fixed protection plate ... 129
Fourpoint measuring With €NCOEr ............oouuiiiiiiiiiii e 131
HOSE ProteCliON... ..o a e 135
Hydraulic Upper KNife ........eeie e 137
Knife edge protection ............ooooeieiiiiiiiiie e 139
REAIEASY ... e aaes 141
Reinforced felling lINK..........cccooiiiiiiiiiie e 143
[0 To o701V 145
ST Vo (U 1] o701/ 147
ST L0 )T A o0 A V= 149
Stump treatment Kit, SAW 98 .......ooomrie e 151
10 (= ] o PP PP PUPRRRRRR 153
o T =T N 155
Hydraulic system Log Max 5000D ...........ccccccommmmeciiimmecnereceneeeeannens 157
Interconnection of main ManifoldS #2 .........ooouviiiiiii e 159
Left manifold PREHZ ...t e e 161
Left MaNIfOId #2 ... et e e e e e e eees 163
=T a1 (o] (o 2R 165
DireCtional VaIVE H2 ... 167
Pressure redUCEr VAIVE H2........... oo eees 169
Right manifold assembly #2...........ouuuiiiiii e 171
Interconnection of main Manifolds ............oooiveiiiiiii e 175
(=Y 108 0 = T 11 ] (o 1 179
BIOCKING VAIVE......ee et e e e e e e e e eeanes 181
(07 01T o3 [V 2= 1Y/ 183
(07 01T o3 [V 2= 1Y/ 185
Pressure redUCEE VAIVE...........coouniieeiee e e e 187
Pressure redUCEE VAIVES ..........coouiiieiee et e e 189
V= 1YL A R 191
V= 1YL A T 193
V= 1YL A R 195
V= 1YL A 197
Right Manifold ... e 199
INlet ManIfold SO ..... e e 201
Feed SECHON SO2.......ccoeeiiiieeee et e e e e eees 203
Feed SECHION SO3..... et e e e e e e e e eees 205
KNife SECHON SO ... ..o e e e e e eees 207
ENd SECHON SO5 ..o 209
CompPeENSALOr Kit .....vveeeieieeie e 211
(LTS T B = To [0 o= T 213
170 Q=T [0t T 215
110 Y ARV 2= 1 Y= 217
REAUCET VAIVE..... .ot 219
REIET VAIVE ...t e e e e e e e e eees 221
Ver. 1.0 6



Log Max 5000D
Spare part manual

REIET VAIVES ... e e e e 223
Servo Caps S02 & S04 ..o 225
SErVO CaP SOB ... e —————————— 227
Cylinder @25/16-45 ...t ———— 229
Cylinder @A0/25-T06 ........ooeeeeiiecee et e e 231
Cylinder @50/32-150 ......oooeeeeeeeeee e ———— 233
Cylinder @50/32-T92 ...t ——— 235

[ )YZe 1= U] R o3V [T o [= ol USSP 237
Control system Log Max 5000D...........cceeeirriininmmmmmmnnnrnessssssssssenes 239
LOG MaAte BT H2...oeeeeeeeeie ettt et e e e e e e aeaaaaas 241
D= r= R 0 111 () g2 243
[0 To 1Y F=1 (=T 0[PPSR 245
Dasa 4 & CabSWIN .......iiiiiiie e e 247
(D F= 1ST= T 0 (=S (Y 249
Eco Log & Rottne Dasa FOorester............uuuiiiiiiiiiiiiiieeeeeeeeeeee e 251
T O < Y LR 253
Electrical system, saw unit 98, LM500, Dasa Forester..............cccccceeieieviiiinnenn. 255
Electrical system, saw unit 98, Dasa4/Cabswin & IT/PC, VU........cccceeeeeeiieeennn... 257
Faster LoOg Mate S510......ccoooeei et 259
Dasa 4 & CabSWIN .......iiii e e 261
(D F= 1SF= T 0 {5 () 263
T O < Y R 265
(070] gl aT=Tox[o] TN 010 ) G VA 267
Terminal DOX IT/PC ... e e e 269
o)V o oTo] ol al=T o3 (o] o TN o0 ) 271
[ 0 T = L 273

7 Ver. 1.0



Log Max 5000D
Spare part manual

Ver. 1.0 8



Log Max 5000D
Spare part manual

9 Ver. 1.0



Log Max 5000D
Spare part manual

10

- 30 Ibf

22

* |octite 603

Vs

Log Max 5000D

10

Ver. 1.0



Log Max 5000D

Spare part manual Frameercpokedior ogvsdiD
Frame with protective cover
Structure
005529D
Pos. | Part no. Quantity | Description Specification
1 035108 1| Frame cmpl.
2 016656 1| Bottom plate
3 013958 1| Wear plate
4 014377 1| Rubber damper
5 512024 2 | Bushing 50x40
6 625000 3 | Grease nipple KR 1/8” R
7 512083 2 [ Bushing 35x20
8 016891 1| Plate
9 500651 4| Screw CSS 2.2x4.5
10 037012 1| Cover cmpl
11 037033 1| Cover
12 [519085 4 | Hood latch
13 1500042 12| Screw M6S M8x16 8.8 FZB
14 503055 12 | Washer M8 Nordlock
15 012845 3 | Rubber damper
16 |602114 1| Seal ring 1/4"
17 1500022 6 | Screw M6S M6x14 8.8 FZB
18 503073 6 | Washer M6 Nordlock
19 [017190 2 | Hex plug G171
20 519140 1| Decal Crushing Hazard/ Klamrisk
21 519141 1| Decal Chain shot/ Kedjeskott
22 |501215 2| Screw MC6S M10x75 12.9
23 |502055 2| Nut M10 Locking
24 1016330 1| Plate
25 1016380 1| Cover
26 |601005 2 | Hex plug 1”R
27 1500066 19 | Screw M6S M10x20 8.8 FZB
28 503057 6 | Washer M10 Nordlock
29 |015351 1| Filter
30 |517238 1| Circlip SGH 45
31 013969 1| Filling cap cmpl. Yellow / Gul
32 |500078 2| Screw M6S M10x75 8.8 FZB
33 |543028 11 0O-ring @ 44.04x3.53 Viton

11

Ver. 1.0



Log Max 5000D
Spare part manual

10

- 30 Ibf

22

* |octite 603

Vs

Log Max 5000D

12

Ver. 1.0



Log Max 5000D

Spare part manual Frameercpokedior ogvsdiD
Structure
Pos. | Part no. Quantity | Description Specification
34 013978 1 | Protective cover
35 016092 1 [ Cover plate
36 513052 2 [Screw P6SS M12x35
37 013979 1 | Protective cover
38 501090 2 | Screw MC6S M10x30 12.9
39 017856 7 | Screw MC6S M12x50 12.9
40 502056 9 | Nut M12
41 016376 1 [ Cylinder cover
42 012813 1 [Hose leader
43 500090 3| Screw M6S M12x25 8.8 FZB
44 503075 21 [ Washer M10 Nordlock
45 503076 3 | Washer M12 Nordlock
46 501087 2| Screw MC6S M10x20 12.9
47 016174 1| Wear plate
48 016296 1| Cover
49 (643041 1| Hose 3041
50 |601068 1| Banjo bolt G 1/4"
51 601200 1 [ Seal ring 13x19x1.5
52 018058 14 | Washer M12 Spherical / Sfarisk
53 015642 1 [ Magnetic plug 1/2”
54 016660 1 | Protection plate cmpl. Cushioned / Dampad
55 524025 21| Rubber spring
56 015037 1 [ Breather valve
57 011506 1 [ Coupling R 1/4"
58 617016 1| Check valve
59 602311 1 | Filter plug G1/4
60 601103 1 [Seal ring 1/2"

13

Ver. 1.0



Log Max 5000D
Spare part manual

Ver. 1.0 14



Log Max 5000D

b :
Spare part manual Deimbing nil ogM5000D
15 Ver. 1.0



Log Max 5000D
Spare part manual

Delimbingunit_LogViax5000D

¥ ¥ Loc-tite 603

Log Max 5000D

Ver. 1.0 16



Log Max 5000D

Spare part manual Defimbingnit.oghixS000D
Delimbing unit
Structure
005501D
Pos. | Part no. Quantity | Description Specification
1 035033 1 [ Knife cmpl Right / Hoger
2 035032 1 [ Knife cmpl Left / Vanster
3 013096 1| Knife Right / Hoger
4 013095 1 [ Knife Left / Vanster
5 512024 4 [ Bushing 50x40
6 625000 6 [ Grease nipple KR 1/8" - R
7 503060 2 [ Washer M12 Nordlock
8 601030 2| Coupling R 1/4” UF — R 1/2” UF
9 516001 4 [ Cotter pin 5x30 FZB
10 011805 2|Pin @ 25 L=63 mm
11 011806 2|Pin @ 25 L=75 mm
12 012741 2|Pin @ 50 L=276 mm
13 013872 2 [ Guide washer
14 500091 2| Screw M6S M12x30 8.8 FZB
15 1601103 2| Seal ring 1/2"
16 601200 8 | Seal ring 13x19x1.5
17 601060 4 | Banjo bolt R 1/4"
19 643044 1 [Hose 3044
20 643045 1 [Hose 3045
21 643047 1| Hose 3047
22 643046 1| Hose 3046
23 013202 2| Cylinder @ 50/32 - 150
25 601010 2 [ T-coupling R 1/4" UF — UF-
27 507024 Req / Erf | Shim 52x65x0.5
27 507025 Req / Erf | Shim 52x65x1.0
29 601003 2 | Hex plug 1/2" R

17

Ver. 1.0



Log Max 5000D
Spare part manual

Delimbingunit_LogViax5000D

A2

¥ Loctite 603

Log Max 5000D

Ver. 1.0 18



Log Max 5000D

Spare part manual Defimbingnit.oghixS000D
Lower delimbing knife
Structure
005502D
Pos. | Part no. Quantity | Description Specification
1 035115 1 [ Delimbing knife cmpl.
2 016340 1 [ Delimbing knife
3 512024 2 | Bushing 50x40
4 625000 3 | Grease nipple R1/8"-R
5 017051 1|Pin @ 50 L=222 mm
6 016160 1 [ Threaded ring M45x2
7 503065 1 [ Washer M6 Nordlock
8 501046 1| Screw MC6S M6x20 12.9
9 016339 1 [ Knife edge
10 516001 2 [ Cotter pin 5x32 FZB
11 011805 2|Pin @ 25 L=63 mm
12 |[601003 1| Hex plug 1/2" R
13 016345 1 [ Hydraulic cylinder @ 50/32 - 150
14 1601029 2| Coupling R 1/4” UF — R 3/8* UF
15 (601102 2| Seal ring 3/8*
16 601101 2 [ Seal ring 1/4"
17 601028 2 | Coupling R 1/4” UF — R 1/4” UF
18 643043 1 [Hose 3043
19 | 643042 1| Hose 3042
20 507024 Req / Erf | Shim 52x65x0.5
20 507025 Req / Erf | Shim 52x65x1.0
21 012121 1| Cover
22 500077 1| Screw M6S M10x70 8.8 FZB
23 502055 1 [ Nut M10 Locking Low / Lag

19

Ver. 1.0



Log Max 5000D
Spare part manual

Delimbingunit_LogViax5000D

—_

AN
6 — Play 0,012 - 0,028"
5 Spel 0,3-0,7 mm
4

230 Nm

7
170 Ibf \@

230 Nm
170 Ibf

03/033

Log Max 4000T - Analog knife sensor

Ver. 1.0 20



Log Max 5000D

Spare part manual Defimbingnit.oghixS000D
Upper delimbing knife, analog knife sensor
Structure
006703-2
Pos. | Part no. Quantity | Description Specification
1 035120 1 [ Delimbing knife cmpl.
2 016192 1|Pin @ 50 L=166 mm
3 505052 1| Screw M6S M20x60 10.9
4 010652 1 [ Washer
5 012232 1| Spacer
6 507006 Req / Erf | Shim 20x28x1.0
507007 Req / Erf | Shim 20x28x0.5
7 502060 1| Nut M20 Locking
8 502701 2 | Nut M12x1.25
9 017843 1 [Plug M28x2
10 017845 1 [ Adjuster screw M12x1.25
11 526010 1| Spring
12 500023 4 | Screw M6S M6x16 8.8 FZB
13 501046 1| Screw MC6S M6x20 12.9
14 503065 5| Washer M6 Nordlock
15 016160 1| Threaded ring M45x2
16 401289 1 [ Magnetic sensor cmpl.
17 401288 1 [ Magnetic sensor
18 514054 1| Magnetic screw
19 018395 1 | Protective plate
20 615047 1 [Hose cover 10x6.7 0.26 M

21

Ver. 1.0



Log Max 5000D

Delimbingunii_ogViax5000D Spare part manual
Fig. 1 8
1
/ [ )
Lz 2
N = 1NN\
Spel 0,3-0,7 mm
5 6- Play 0,012 -0,028"
7
3 23 \ﬁ

230 Nm

8
170 Ibf \@

230 Nm

170 Ibf

7
3

Log Max 5000D

Ver. 1.0 22



Log Max 5000D

Spare part manual Defimbingnit.oghixS000D

Upper delimbing knife, digital knife sensor
Structure
005503D-2, 037028-2
Pos. | Part no. Quantity | Description Specification
1 035120 1 [ Delimbing knife cmpl.
2 016160 1| Threaded ring M45x2
3 505052 1| Screw M6S M20x60 10.9
4 016192 1[Pin @ 50 L=166 mm
5 012232 1| Spacer
6 507006 Req / Erf | Shim 20x28x1.0

507007 Req / Erf | Shim 20x28x0.5
7 010652 1 [ Washer
8 502060 1| Nut M20 Locking Low / Lag
9 526010 1 Spring
10 017845 1 [ Adjuster screw M12x1.25
11 017843 1| Plug M28x2
12 501046 1| Screw MC6S M6x20 12.9
13 013007 1 [ Magnetic sensor cmpl.
14 016076 1| Magnetic screw M12
15 016929 1 [ Sensor holder 210.8
16 502701 2 | Nut M12x1.25
17 503065 5| Washer M6 Nordlock
18 500023 4 | Screw M6S M6x16 8.8 FZB
19 526015 1 [ Spring
20 503004 1| Washer 6.4x12x1.5 FZB
21 401152 1| Cable sleeve M20x1.5
22 615019 1 [Hose @ 8 mm L=260 mm
23 500046 1| Screw M6S M8x30 8.8 FZB

23

Ver. 1.0



Log Max 5000D
Spare part manual

Delimbingunit_LogViax5000D

Ver. 1.0 24



Log Max 5000D

Spare part manual Feedingunit_ogMax5000D

25 Ver. 1.0



Feedingunit_ogMax5000D

Log Max 5000D
Spare part manual

05424

Log Max 5000D

*Loctite 603

Ver. 1.0

26




Log Max 5000D

Spare part manual Feedingunit_ogMax5000D

Feed roller arms #2
Structure
005509D-2
Pos. | Part no. Quantity | Description Specification
1 037021 1| Feed roller arm cmpl. Right / Hoger
2 037022 1 [ Feed roller arm cmpl. Left / Vanster
3 512024 4 [ Bushing 50x40
4 625000 6 | Grease nipple KR 1/8" - R
5 519111 1| Decal
6 012746 2| Pin @50 L=213.5 mm
7 500091 2| Screw M6S M12x30 8.8 FZB
8 013872 2 | Guide washer
9 507024 Req / Erf [ Shim 52x65x0.5

507025 Req / Erf | Shim 52x65x1.0
10 [601033 1| Adapter R 3/8” UF — R 1/2” UF
11 011805 4| Pin @ 25 L=63 mm
12 516001 4 | Cotter pin 5x32 FZB
13 601003 1 [Hex plug 1/2" R
14 (601102 5| Bonded seal 3/8"
15 601060 2 [Banjo screw R 1/4"
16 643053 1 [ Hydraulic hose
17 643052 1 [ Hydraulic hose
18 643051 1 | Hydraulic hose
19 643050 1 [ Hydraulic hose
20 643158 1 | Hydraulic hose
21 601029 4 | Adapter R 1/4” UF — R 3/8” UF
22 013202 2 | Hydraulic cylinder @ 50/32 - 150
23 016465 2| Clamp 1/4”
24 012845 2 | Rubber damper
25 |501072 2| Screw MC6S M8x35 12.9
26 503055 2 [ Washer M8 Nordlock
27 610130 1 [ Accumulator 0.32 L — 0 Bar Empty / Oladdad

610104 1 [ Accumulator 0.32 L — 85 Bar Loaded / Laddad
28 012121 2 [Cover
29 500077 2| Screw M6S M10x70 8.8 FZB
30 502055 2 | Nut M10 Locking. Low / Lag
31 602110 1| Seal ring 3/8”

27

Ver. 1.0




Feedingunit_ogMax5000D

Log Max 5000D
Spare part manual

05424

Log Max 5000D

*Loctite 603

Ver. 1.0

28




Log Max 5000D

Spare part manual Feedingunit_ogMax5000D
Structure
Pos. | Part no. Quantity | Description Specification
32 500022 4 [ Screw M6S M6x14 8.8 FZB
33 503073 4 | Washer M6 Nordlock
34 503060 2 [ Washer M12 Nordlock
35 601200 4 | Copper seal 13x19x1.5
36 601101 2 | Bonded seal 1/4"
37 601028 2 | Adapter R 1/4” UF — R 1/4” UF
38 601061 1 [ Banjo screw R 3/8”

29

Ver. 1.0



Log Max 5000D

Feedingunit_ogMax5000D Spare part manual

! 135 Nm

| 100 Ibf

# Rotationsriktning / Direction of rotation
= Oljefibde / Oil flow

Log Max 5000D

Ver. 1.0 30



Log Max 5000D

Spare part manual Feedingunit_ogMax5000D
Feed roller motors #2
Structure
609058, 035044
Pos. | Part no. Quantity | Description Specification
1 609052 2 | Feed roller motor cmpl 560 ccm
1 609058 2 | Feed roller motor cmpl. | 625 ccm
2 537010 20 [ Wheel nut
3 635102 20 | Wheel stud
4 601102 5| Bonded seal 3/8”
5 500131 20 [ Screw M6S M16x40 8.8 FZB
6 503063 20 [ Washer M16 Nordlock
7 601062 5| Banjo screw R 1/2"
8 601103 17 | Bonded seal 1/2"
9 601061 3 | Banjo screw R 3/8"
10 643032 1 | Hydraulic hose
1" 643083 1 | Hydraulic hose
12 643031 1 [ Hydraulic hose
13 |643034 1 | Hydraulic hose
14 643033 1 | Hydraulic hose
15 643036 1 [ Hydraulic hose
16 602110 2 [ Seal ring 3/8"
17 601032 1 [ Adapter R 3/8" - R 3/8"
18 602026 3 | Elbow R 1/2” UF —IF 90
19 [601036 3 | Adapter R 1/2” UF = R 1/2” UF
20 602016 1 [ Adapter 1/2”
21 013805 4 | Adapter G 1/2” IF - 1/2” UF
22 615051 2 [Hose cover 27, L=600 mm
23 |601053 4 | Adapter R 3/4” UF - R 1/2” IF
24 1601104 4 | Bonded seal 3/4”

31

Ver. 1.0



Feedingunit_ogMax5000D

Log Max 5000D
Spare part manual

Log Max 5000D

% Loctite 603

Ver. 1.0

32




Log Max 5000D

Spare part manual Feedingunit_ogMax5000D

Feed roller arms
Structure
005509D
Pos. | Part no. Quantity | Description Specification
1 037021 1| Feed roller arm cmpl. Right / Hoger
2 037022 1 [ Feed roller arm cmpl. Left / Vanster
3 512024 4 [ Bushing 50x40
4 519111 1 [Decal
5 625000 6 | Grease nipple KR 1/8” =R
6 012746 2| Pin @50 L=213.5 mm
7 500091 2| Screw M6S M12x30 8.8 FZB
8 013872 2 | Guide washer
9 507024 Req / Erf [ Shim 52x65x0.5

507025 Req / Erf | Shim 52x65x1.0
10 601103 2 [ Seal ring 1/2"
11 011805 4| Pin @ 25 L=63 mm
12 516001 4 | Cotter pin 5x32 FZB
13 601003 1 [Hex plug 1/2" R
14 (601102 5| Seal ring 3/8"
15 [601060 2 | Banjo bolt R 1/4"
16 |[643053 1| Hose 3053
17 1643052 1 [Hose 3052
18 [ 643051 1| Hose 3051
19 643050 1| Hose 3050
20 |[643071 1| Hose 3071
21 601029 4 | Coupling R 1/4” UF — R 3/8” UF
23 016465 2| Clamp 1/4”
25 |501072 2| Screw MC6S M8x35 12.9
26 503055 2 [ Washer M8 Nordlock
27 013202 2| Cylinder @ 50/32 - 150
28 012121 2 [ Cylinder cover
29 500077 2| Screw M6S M10x70 8.8 FZB
30 502055 2| Nut M10 Locking. Low / Lag
31 610130 1 [ Accumulator 0.32 L — 0 Bar Empty / Oladdad

610104 1 [ Accumulator 0.32 L — 85 Bar Loaded / Laddad
32 012845 2 | Rubber damper
33 1601062 1| Banjo bolt R 1/2”

33

Ver. 1.0




Log Max 5000D
Spare part manual

Feedingunit_ogMax5000D

% Loctite 603

Log Max 5000D

Ver. 1.0 34



Log Max 5000D

Spare part manual Feedingunit_ogMax5000D
Structure
Pos. | Part no. Quantity | Description Specification
34 503060 2 [ Washer M12 Nordlock
35 |601200 4 [ Cu-washer 13x19x1.5
36 601101 2 [ Seal ring 1/4"
37 601028 2 | Coupling R 1/4” UF — R 1/4” UF
38 602110 1 [Seal ring 3/8”
39 601061 1 [ Banjo bolt R 3/8"
40 500022 4 [ Screw M6S M6x14 8.8 FZB
41 503073 4 | Washer M6 Nordlock

35

Ver. 1.0



Log Max 5000D

Feedingunit_ogMax5000D Spare part manual

! 135 Nm

| 100 Ibf

# Rotationsriktning / Direction of rotation
= Oljefibde / Oil flow

Log Max 5000D

Ver. 1.0 36



Log Max 5000D

Spare part manual Feedingunit_ogMax5000D
Feed roller motors
Structure
609058, 035044
Pos. | Part no. Quantity | Description Specification
1 609052 2 [ Hydraulic motor cmpl 560 ccm
1 609058 2 | Hydraulic motor cmpl. 625 ccm
2 537010 20 [ Wheel nut
3 635102 20 | Wheel stud
4 601102 5| Seal ring 3/8”
5 500131 20 [ Screw M6S M16x40 8.8 FZB
6 503063 20 [ Washer M16 Nordlock
7 601062 5 | Banjo bolt R 1/2"
8 601103 17 | Seal ring 1/2"
9 601061 3 | Banjo bolt R 3/8"
10 [643032 1| Hose 3032
11 643083 1| Hose 3083
12 643031 1 |[Hose 3031
13 |643034 1| Hose 3034
14 | 643033 1| Hose 3033
15 | 643036 1| Hose 3036
16 602110 2 [ Seal ring 3/8"
17 601032 1 [ Coupling R 3/8" - R 3/8"
18 602026 3 | Elbow R 1/2” UF —IF 90
19 [601036 3 | Coupling R 1/2” UF = R 1/2” UF
20 602016 1 [Banjo 1/2”
21 013805 4 | Coupling G 1/2” IF - 1/2” UF
22 615051 2 [Hose cover 27, L=600 mm
23 |601053 4 | Coupling R 3/4” UF - R 1/2” IF
24 1601104 4 | Seal ring 3/4”

37

Ver. 1.0



Log Max 5000D
Spare part manual

Feedingunit_ogMax5000D

38

Ver. 1.0



Log Max 5000D
Spare part manual

Feedingunit_ogMax5000D

Feed rollers, V - steel

Structure

033582, 033592

Pos. | Part no. Quantity | Description Specification
1 035094 2 [ Feed Roller V-steel S

2 035095 2 | Feed Roller V-steel E

3 016636 Req / Erf|Bar S

4 016872 Req / Erf|Bar E

39

Ver. 1.0



aaaaaaaaaaaaaa




Log Max 5000D
Spare part manual

Feedingunit_ogMax5000D

Feed rollers, eucalyptus 45°

Structure
033559
Pos. | Part no. Quantity | Description Specification
1 037047 2 [Feed Roller
2 010039 Req / Erf|Bar
41

Ver. 1.0



Log Max 5000D

Feedingunit_ogMax5000D
Spare part manual

Ver. 1.0 42



Log Max 5000D

Spare part manual MeasuringLogMax5000D
43 Ver. 1.0



Log Max 5000D

MeasuringLogMax5000D Spare part manual

<)

08/035

Log Max - Measuring wheel assembly

Ver. 1.0 44



Log Max 5000D

Spare part manual MeasuringLogMax5000D
Measuring wheel #2
Structure
005537-2
Pos. | Part no. Quantity | Description Specification
1 005543- 1 [ Measuring wheel cmpl.
MONT
2 015168 1| Driver
3 010170 2 | Spacer
4 012181 1| Spacer
5 018870 1 | Hydraulic cylinder & 25/16 — 45
6 502056 2 | Nut M12 Locking Low / Lag
7 502076 1 [Nut M14 Locking High / HOg
8 503020 1 [ Washer SRKB FZB 14x42x3.0
9 505076 1| Screw M6S M14x200 10.9 OBH
10 507002 Req / Erf | Shim 36x45x0.5
11 507003 Req / Erf | Shim 36x45x0.3
12 601102 2 | Bonded seal 3/8”
13 601200 2 | Copper seal 13x19x1.5
14 610120 1 [ Accumulator 0.16 L — 0 bar Empty / Oladdad
610113 1 [ Accumulator 0.16 L — 65 bar Loaded / Laddad
15 601068 1 [ Banjo screw 1/4”
16 [601032 2 | Adapter BSP -06
17 1601024 1| T — adapter BSP -06 / -08 / —06 UF / UM / UF

45

Ver. 1.0




Log Max 5000D

MeasuringLogMax5000D Spare part manual

08/042

Ver. 1.0 46



Log Max 5000D
Spare part manual

MeasuringLogMax5000D

Hose kit measuring wheel #2

Structure

005537-2

Pos. | Part no. Quantity | Description Specification
643154 1 | Hydraulic hose

2 643155 1 | Hydraulic hose
643156 1 [ Hydraulic hose

47

Ver. 1.0



Log Max 5000D
Spare part manual

MeasuringLogMax5000D

08/036

Log Max - Length measuring arm

48

Ver. 1.0



Log Max 5000D

Spare part manual MeasuringLogMax5000D
Length measuring arm #2
Structure
005543-MONT
Pos. | Part no. Quantity | Description Specification
1 012965 1 (Hub
2 012974 2 | Wheel rim 5/8"x162
3 012976 1| Spacer
4 015113 1 [ Shrink hose
5 015443 1| Cover
6 016089 1 [ Measuring wheel arm
7 017700 1| Cover
8 017701 1| Spacer Inner / Inre
9 017702 1| Spacer Outer / Yttre
10 401025 1| Cable Pur / Pur 4x0.5
11 401228 1 [ Encoder 500 ppr Log Mate 500
Dasa Forester
12 501029 6 | Screw MC6S M5x20 12.9
13 501049 6 | Screw MC6S M6x30 12.9
14 503065 6 | Washer M6 Nordlock
15 503066 6 [ Washer M5 Nordlock
16 507066 Req / Erf | Shim 70.1x74.1x0.5
17 508051 2 | Bearing 61814 — 2RS
18 517068 1 [ Circlip SGA70
19 517254 1| Circlip SGH 75
20 519056 1 | Expander rivet 10x10
21 540116 2| O-ring 22.2x3.0
22 540130 11 0O-ring 67x3.0
23 546002 1 [Seal ring
24 601032 1| Adapter BSP - 06
25 1601102 1| Bonded seal 3/8”
26 643058 1 | Hydraulic hose

49

Ver. 1.0



Log Max 5000D
Spare part manual

MeasuringLogMax5000D

50

Ver. 1.0



Log Max 5000D

Spare part manual MeasuringLogMax5000D

Diameter measuring
Structure
006918
Pos. | Part no. Quantity | Description Specification
1 031072 1 [ Shaft cmpl

401221 1| Encoder 600 ppr
2 401226 1| Cover Left — right kit / Vanster — hoger kit
3 501034 2| Screw MC6S M5x35
4 540039 2| 0O-ring 10.82x1.78
5 017634 1 [ Hexagon plug
6 501117 2| Screw MC6S M12x80 12.9
7 503060 2 [ Washer M12 Nordlock
8 012640 2 [ Spacer

51

Ver. 1.0



Log Max 5000D

MeasuringLogMax5000D Spare part manual

* * Fylles med lagerfett SKF LGMT 2/5
Fill with grease SKF LGMT 2/5

Log Max Measuring wheel / Mathjul

Ver. 1.0 52



Log Max 5000D

Spare part manual MeasuringLogMax5000D
Measuring wheel
Structure
005542-MONT, 005543-MONT, 045057
Pos. | Part no. Quantity | Description Specification
1 016089 1 [ Wheelarm
2 015168 1| Driver
3 012181 1| Spacer
4 601102 1| Seal ring 3/8”
5 015167 1|Pin
6 502056 2 [ Nut M12 Low / Lag
7 505076 1| Screw M6S M14x200 10.9
8 015462 1 | Hydraulic cylinder @ 25/16 — 45
9 010170 2 | Spacer
10 015443 1| Cover
11 401228 1 [ Encoder 500 ppr, Log Mate 500, Dasa
Forester
401229 1 [ Encoder 80 ppr, Dasa4/Cabswin, IT/PC, VU
12 500511 3| Screw MCS M3x45 8.8 FZB
13 017701 1 [ Spacer ring
14 546002 1| Seal ring
15 625004 2 | Grease nipple M6
16 517254 1 [ Circlip SGH 75
17 540130 1 [ O-ring 67x3.0
18 517068 1| Circlip SGA70
19 508051 2 | Bearing 61814 — 2RS
20 507002 Req / Erf | Shim 36x45x0.5
507003 Req / Erf [ Shim 36x45x0.3
21 017702 1 [ Spacer ring
22 601032 1| Coupling R 3/8"-R 3/8”
23 |643058 1| Hose 3058
24 1601030 1| Coupling R 1/4” UF — R 1/2” UF
25 018127 2 | Spacer @ 146 Option / Alternativ
26 |643081 1| Hose 3081
27 507066 1| Shim 70.1x74.1x0.5
28 1601028 2| Coupling R 1/4” UF — R 1/4” UF
29 018128 1 [Wheel @ 164 Option / Alternativ
30 610120 1 [ Accumulator 0.16 L - 0 bar Empty / Oladdad

53 Ver. 1.0



Log Max 5000D

MeasuringLogMax5000D Spare part manual

* * Fylles med lagerfett SKF LGMT 2/5
Fill with grease SKF LGMT 2/5

Log Max Measuring wheel / Mathjul

Ver. 1.0 54



Log Max 5000D

Spare part manual MeasuringLogMax5000D

Structure
Pos. | Part no. Quantity | Description Specification

610113 1 [ Accumulator 0.16 L — 65 bar Loaded / Laddad
31 601060 2 | Banjo bolt R 1/4"
32 601200 4 | Cu-washer @ 13x19x1.5
33 540116 2| O-ring 22.2x3.0
34 1601103 1| Seal ring 1/2”
36 012965 1| Hub
37 012976 1| Spacer
38 012974 2| Wheel 5/8"x162
39 501049 6 | Screw MC6S M6x30 12.9
40 503065 6 | Washer M6 Nordlock
41 625000 2 | Grease nipple KR 1/8"-R
42 018131 1 [ Wheel @ 164 Option / Alternativ
43 502076 1 [Nut M14
44 017700 1| Cover
45 503066 6 | Washer M5 Nordlock
46 643082 1| Hose 3082
47 015113 1 [ Shrink hose L=50 mm
48 501029 6 | Screw MC6S M5x20 12.9
49 643038 1| Hose 3038
51 601015 1 [ T-coupling R 1/4" UF — IR
52 601101 2| Seal ring 1/4"
53 503020 1| Washer SRKB 14x42x3.0 FZB

55

Ver. 1.0




Log Max 5000D

MeasuringLogMax5000D
Spare part manual

Ver. 1.0 56



Log Max 5000D

FellingunitLogMax5000D
Spare part manual

57 Ver. 1.0



Log Max 5000D

FellingunitLogMax5000D
Spare part manual

% Loctite 243 / -

%% Loctite 603

Log Max 5000 D

Ver. 1.0 58



Log Max 5000D
Spare part manual

FellingunitLogMax5000D

Felling link

Structure
005504D
Pos. | Part no. Quantity | Description Specification
1 035046 1 [ Felling link cmpl.
2 512024 2 | Bushing 50x40
3 625000 1| Grease nipple KR 1/8" R
4 013872 1 [ Guide washer
5 012741 1|Pin @ 50 L=276 mm
6 503060 1 [ Washer M12 Nordlock
7 500091 1| Screw M6S M12x30 8.8 FZB
8 601028 2| Coupling R 1/4” UF — R 1/4” UF
9 601101 2| Seal ring 1/4"
10 507024 erf [ Shim 52x65x0.5
507025 erf [ Shim 52x65x1.0
11 501072 1| Screw MC6S M8x35 12.9
12 502056 1 [Nut M12 Locking
13 503055 1 [ Washer M8 Nordlock
14 625004 2 [ Grease nipple M6
15 012410 1 [Sleeve
16 012650 1| Screw
17 601102 2| Seal ring 3/8"
18 [601029 2| Coupling R 1/4” UF — R 3/8” UF
19 | 643054 1| Hose 3054
20 013099 1| Cylinder @ 50/32 — 192
21 500022 8 | Screw M6S M6x14 8.8 FZB
22 016284 1 [ Washer
23 |643055 1| Hose 3055
24 016286 1| Cylinder pin
25 012409 1 [ Cylinder pin
26 013645 1| Cover plate
27 503073 8 | Washer M6 Nordlock Wide / Stor
28 012845 2 [ Rubber damper
29 016465 1| Clamp 1/4"
30 |601003 1| Hex plug 1/2" R
31 013239 1 [ Security chain
32 615049 1 [Hose cover @3/4” L=400 mm

59

Ver. 1.0



Log Max 5000D

FellingunitLogMax5000D
Spare part manual

% Loctite 243 / -

%% Loctite 603

Log Max 5000 D

Ver. 1.0 60



Log Max 5000D

Spare part manual FellingunitLogMax5000D

Structure

Pos. | Part no. Quantity | Description Specification

33 013051 1 [ Cylinder cover

34 500075 1| Screw M6S M10x60 8.8 FZB
35 503057 1 [ Washer M10 Nordlock

61 Ver. 1.0



Log Max 5000D

FellingunitLogMax5000D
Spare part manual

Ver. 1.0 62



Log Max 5000D

Spare part manual SawunitLogMax5000D

63 Ver. 1.0



Log Max 5000D

SawunitLogMax5000D
Spare part manual
15
19 25Nm
19 Ibf
24
Loctite 542

Log Max Ség 98B

Ver. 1.0 64



Log Max 5000D

Spare part manual SawunitLogMax5000D

Saw unit 98B
Structure
005532D
Pos. | Part no. Quantity | Description Specification
1 013172 1 [ Bracket F11 -19
2 012514 1| Cover
3 016206 1 | Saw bracket
4 012335 1[Pin
5 012334 1 [ Companion F11-19
6 549210 Erf|[ Shim 25-0.5mm

549211 Erf|[ Shim 25-1.0 mm
7 502705 1| Nut M16 Locking 12.9
8 012614 1 [ Chain catcher F11-19
9 012518 1|Pin
10 016935 1| Thrust plate
11 012520 1 [ Excenter "S”

012736 1 [ Excenter "M”
12 012519 1 [Lock shaft
13 (601001 1| Hex plug R 1/4”
14 522260 1 [Comb. Wrench
15 [501110 2| Screw MC6S M12x35 12.9
16 501108 3| Screw MC6S M12x25 12.9
17 501076 6 | Screw MC6S M8x55 12.9
18 501075 1| Screw MC6S M8x50 12.9
19 501071 18 | Screw MC6S M8x30 12.9
20 554027 1| Key F11-19
21 502706 1 [Nut M16
22 503063 1 [ Washer M16 Nordlock
23 503060 5| Washer M12 Nordlock
24 503055 25 [ Washer M8 Nordlock
25 1602090 1 [Plug M22x1.5
26 515022 2| Cyl. pin @ 12x36
27 515010 4 [ Cyl. pin @ 6x20
28 016774 1 [ Cyl. pin 10
29 515013 1 | Tension pin 6x32 FRP
30 511003 1| Steel ball
31 526014 1 [ Spring

65

Ver. 1.0



Log Max 5000D

SawunitLogMax5000D
Spare part manual
15
19 25Nm
19 Ibf
24
Loctite 542

Log Max Ség 98B

Ver. 1.0 66



Log Max 5000D

Spare part manual SawunitLogMax5000D

Structure
Pos. | Part no. Quantity | Description Specification
32 602106 1|Plug R 1/8” Conical /Konisk
33 543038 2| O-ring @ 180.0x3.0
34 540070 2| O-ring @ 13.3x2.4
35 513026 1| Screw SK6SS 5x10
36 613017 1 | Orifice M6 — 2.5mm
37 508100 1 [ Bearing unit
38 513040 1| Screw P6SS M6x6
39 609118 1 [ Saw motor F11-19

554232 1 [ Seal kit
40 549518-075 1|Saw bar 75 cm
41 549018-085 1| Saw chain 85 DL
42 549103 1 [ Sprocket F11 —-19/12
43 514051 14 | Magnet
44 016522 1 [ Adapter plate
47 515017 3| Cyl. pin 13x12 FRP

67

Ver. 1.0



Log Max 5000D

SawunitLogMax5000D
Spare part manual
15
19 25Nm
19 Ibf
24
Loctite 542

31
36

Loctite 542

|

Log Max Sag 98XL

Ver. 1.0 68



Log Max 5000D

Spare part manual SawunitLogMax5000D
Saw unit 98XL
Structure
005532D, 033550
Pos. | Part no. Quantity | Description Specification
1 013172 1 [ Bracket F11 -19
2 012514 1| Cover
3 014570 1 | Saw bracket
4 012335 1[Pin
5 012334 1 [ Companion F11-19
6 549210 Erf|[ Shim 25-0.5mm
549211 Erf|[ Shim 25-1.0 mm
7 502705 1 [Nut M16 Locking 12.9
8 012614 1 [ Chain catcher F11-19
9 013684 1[Pin
10 016936 1| Thrust plate "J”
11 015256 1 [ Excenter J”
017118 1 [ Excenter "K”
12 012519 1 [Lock shaft
13 601001 1 [Hex plug R 1/4”
14 522261 1 [Wrench 16 mm
15 [501110 2| Screw MC6S M12x35 12.9
16 501108 3| Screw MC6S M12x25 12.9
17 501076 6 | Screw MCG6S M8x55 12.9
18 501075 1| Screw MC6S M8x50 12.9
19 501071 18 | Screw MC6S M8x30 12.9
20 554027 1 [Key F11 -19
21 502706 1 [Nut M16
22 503063 1 [ Washer M16 Nordlock
23 503060 5| Washer M12 Nordlock
24 503055 25 [ Washer M8 Nordlock
25 1602090 1 [Plug M22x1.5
26 515022 2| Cyl. Pin @ 12x36
27 515010 4 [ Cyl. Pin @ 6x20
28 016774 2| Cyl. Pin 10
29 515013 1 | Tension pin 6x32 FRP
30 511003 1 [ Steel ball
31 526014 1 [ Spring

69

Ver. 1.0



Log Max 5000D

SawunitLogMax5000D
Spare part manual
15
19 25Nm
19 Ibf
24
Loctite 542

31
36

Loctite 542

|

Log Max Sag 98XL

Ver. 1.0 70



Log Max 5000D

Spare part manual SawunitLogMax5000D

Structure
Pos. | Part no. Quantity | Description Specification
32 602106 1|Plug R 1/8” Conical / Konisk
33 543038 2| O-ring @ 180.0x3.0
34 540070 2| O-ring @ 13.3x2.4
35 513026 1| Screw SK6SS 5x10
36 613017 1 | Orifice M6 — 2.5 mm
37 508100 1 [ Bearing unit
38 513040 1| Screw P6SS M6x6
39 609118 1 [ Saw motor F11-19

554232 1 [ Seal kit F11 -19
40 549518-175 1|Saw bar 75 cm
41 549018-086 1| Saw chain 86 DL
42 549103 1 [ Sprocket F11 —-19/12
43 514051 14 | Magnet
44 016522 1 [ Adapter plate
47 515017 3| Cyl. pin 13x12 FRP

71

Ver. 1.0



Log Max 5000D

SawunitLogMax5000D
Spare part manual

Log Max 5000D

Ver. 1.0 72



Log Max 5000D

Spare part manual SawunitLogMax5000D

Saw hydraulics 98B & 98XL

Structure

005521D, 005522D, 005532D

Pos. | Part no. Quantity | Description Specification

1 609118 1 [ Saw motor F11-19

2 601040 4 | Coupling R 3/4” UF — R 3/4” UF
3 601104 8 | Seal ring 3/4"

4 601032 1| Coupling R 3/8" - R 3/8”

5 602017 2 | Banjo body 3/4”

6 602109 1| Seal ring 3/4"

7 016726 1 [ Manifold cmpl

8 612062 1| Saw valve

620355 1| Seal kit
613057 1 [ Solenoid 24V

9 601001 1 [Hex plug 1/4" R

10 [602057 1| Coupling R 3/4” - R 3/4” UF - IF
11 601061 1| Banjo bolt R 3/8"

12 601102 3 | Seal ring 3/8"

13 [643030 1| Hose 3030

14 [643910 1| Hose 3910

15 |[643909 1| Hose 3909

16 |643063 1| Hose 3063

17 | 643079 1| Hose 3079

18 |643078 1| Hose 3078

19 601060 2 [ Banjo bolt R 1/4"

20 |601200 4 | Cu-washer 13x19x1.5

21 601028 2 | Coupling R 1/4” UF — R 1/4” UF
22 |601101 2| Seal ring 1/4"

23 |601067 2 | Banjo bolt R 3/4”

24 503057 2 [ Washer M10 Nordlock

25 |500066 2| Screw M6S M10x20 8.8 FZB
26 015669 1| Cylinder @ 40/25 - 106

73

Ver. 1.0



Log Max 5000D

SawunitLogMax5000D
Spare part manual

Log Max 5/6/7000

Ver. 1.0 74



Log Max 5000D

Spare part manual SawunitLogMax5000D
Chain lubrication - Easy Greasy
Structure
005513D
Pos. | Part no. Quantity | Description Specification
1 033027 1 {Pump cmpl
2 540074 11 0O-ring & 17.3x2.4
3 601101 3 | Seal ring 1/4"
4 601060 1 [ Banjo bolt R 1/4"
5 503065 4 | Washer M6 Nordlock
6 500029 4 [ Screw M6S M6x45 8.8 FZB
7 643110 1|[Hose 3110
8 014092 1| Coupling G1/4”

75

Ver. 1.0



Log Max 5000D

SawunitLogMax5000D
Spare part manual

06A7O

Easy Greasy

Ver. 1.0 76



Log Max 5000D

Spare part manual SawunitLogMax5000D
Easy Greasy pump
Structure
033027
Pos. | Part no. Quantity | Description Specification
1 016282 1 [ Pump housing
2 613062 1| Solenoid 24V
3 540120 1 [ O-ring 21.82x3.53
4 543057 1 [ O-ring 9.0x1.0
5 540121 11 0O-ring 17.17x1.78
6 016426 1| Spacer
7 010897 1 [ Piston 0.20 cm3
8 526005 1| Spring
9 617016 2| Check valve
10 543013 1[O-ring 9.5x1.0
11 620302 1 [Filter
12 543012 11 0O-ring 27.6x2.4

77

Ver. 1.0



Log Max 5000D

SawunitLogMax5000D
Spare part manual

Ver. 1.0 78



Log Max 5000D

RotatorsLogMax5000D
Spare part manual

79 Ver. 1.0



Log Max 5000D
Spare part manual

RotatorsLogMax5000D

LM 09/002

80

Ver. 1.0



Log Max 5000D

Spare part manual RotatorsLogMax5000D
Rotator AV12S
Structure
033014
Pos. | Part no. Quantity | Description Specification
1 033014 1 [ Rotator AV 12S cmpl.
2 618031 1| Rotator AV 12S
3 502705 6 | Nut M16 FZB Locking KL10
4 501144 6 | Screw MC6S M16x130 12.9

81 Ver. 1.0



Log Max 5000D
Spare part manual

RotatorsLogMax5000D

LM 09/002

82

Ver. 1.0



Log Max 5000D

Spare part manual RotatorsLogMax5000D
Rotator H152D
Structure
033083
Pos. | Part no. Quantity | Description Specification
1 033083 1 [ Rotator H152D cmpl.
2 618075 1| Rotator H152D
3 502705 6 | Nut M16 FZB Locking KL10
4 501146 6 | Screw MC6S M16x150 12.9

83 Ver. 1.0



Log Max 5000D

RotatorsLogMax5000D
Spare part manual

Log Max 5000D - Rotatorstyrning

Ver. 1.0 84



Log Max 5000D

Spare part manual RotatorsLogMax5000D

Rotator control, valve
Structure
033504, 033509
Pos. | Part no. Quantity | Description Specification
1 601200 8 | Cu-washer 13x19x1.5
2 601060 4 [ Banjo bolt R 1/4"
3 503057 2 | Washer M10
4 500074 2| Screw M6S M10x55 8.8 FZB
5 601028 2 | Coupling R 1/4’UF — R 1/4’UF
6 013865 1 [ Manifold
7 619057 2| Seal ring 12.42x1.78
8 601103 2| Seal ring 1/2"
9 612047 1 [ Directional valve 24V On - Off

612031 1 [ Directional valve 24 V Proportional / Proportionell
10 [649283 1| Hose 9283
11 649284 1 [Hose 9284
12 | 649316 1| Hose 9316
13 | 649317 1| Hose 9317
14 1601102 1 [Seal ring 3/8”
15 1601029 1 [ Coupling R 1/4” UF — R 3/8” UF
16 601001 1 [Hex plug 1/4” R
17 |602059 2 | Coupling R1/2”-R 1/4” UF - IF

85

Ver. 1.0




Log Max 5000D
Spare part manual

RotatorsLogMax5000D

SV»QMW@»‘*\ .
=\
W\

YA 6] ...u,”., 7
N
AR AN ~

g

e

Log Max Rotatorstyrning

86

Ver. 1.0



Log Max 5000D

RotatorsLogMax5000D
Spare part manual
Electrical system
Structure
033504, 033509
Pos. | Part no. Quantity | Description Specification
1 612047 1 [ Valve 24V On - Off
612031 1| Valve 24 V Proportional / Proportionell
2 401232 1| Cable 26",
Log Mate 500,
Dasa Forester,
Dasa4/Cabswin,
IT/PC & VU
3 401232 1| Cable "25”,
Log Mate 500,
Dasa Forester,
Dasa4/Cabswin
IT/PC & VU
4 7009846 1 [Box Dasa4/Cabswin Green / Gron
5 501032 4 [ Screw MCG6S M5x35 12.9
6 613031 1 | Orifice Only / Endast On / Off — Valve
7 540034 4 [ O-ring 6.07x1.78

87

Ver. 1.0



Log Max 5000D

RotatorsLogMax5000D
Spare part manual

Ver. 1.0 88



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual
89 Ver. 1.0



a S
S &
Q E

=
3 ©
MD.
o 2
o ©
a a

n

AccessoriesLogMax5000D

* Loctite 243

Log Max 5000D

90

Ver. 1.0



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D

Accumulation kit

Structure

037102

Pos. | Part no. Quantity | Description Specification

1 015553 1 [ Bracket

1a 512012 4 | Bushing @ 35x30

2 505049 6 | Screw MC6S M16x220 12.9

501149 6 | Screw MC6S M16x240 12.9

3 502705 6 | Nut M16

4 015560 2 [Arm

4a 512004 4 [ Bushing @ 25x15

5 015081 2 [ Spring

6 015079 4| Clamp

7 501068 6 | Screw MC6S M8x20 12.9

8 503055 6 | Washer M8 Nordlock

9 015558 2| Arm

10 010178-1 2|Pin @ 35 L=145 mm

11 516002 2 | Cotter pin 6.3x50

12 011087 2| Pin @25 L=143 mm

13 516001 2 | Cotter pin 5x32 FZB

14 625000 4 | Grease nipple KR 1/8" R

15 [015058 2| Cylinder @ 40/25 - 150

16 012447 3| Sleeve

17 012650 1| Screw

18 625004 4 | Grease nipple M6

19 [601028 6 | Coupling R 1/4” UF — R 1/4” UF
20 601101 7 | Seal ring 1/4"

21 615049 1 [Hose cover 3/4” 600mm

22 1601060 2 | Banjo bolt R 1/4"

23 601263 1| Test point 1/4”

24 016670 1| Cover

25 016668 1 [ Bracket

26 017067 1 [ Support plate

27 601102 4 | Seal ring 3/8”

28 500068 3| Screw M6S M10x25 8.8 FZB
29 500066 5|Screw M6S M10x25 8.8 FZB
30 014511 2 [ Cylinder cover

91

Ver. 1.0



a S
S &
Q E

=
3 ©
MD.
o 2
o ©
a a

n

AccessoriesLogMax5000D

* Loctite 243

Log Max 5000D

92

Ver. 1.0



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D

Structure
Pos. | Part no. Quantity | Description Specification
31 500077 2| Screw M6S M10x70 8.8 FZB
32 503057 8 | Washer M10 Nordlock
33 502055 2 | Nut M10 Locking
34 601061 1| Banjo bolt R 3/8"
35 513040 1 [Plug P6SS M6x6
36 615050 1 [Hose cover 17 1500mm
37 013862 1 [ Manifold
38 601029 2| Coupling R 1/4” UF — R 3/8” UF
39 601200 4 [ Cu-washer 13x19x1.5
40 643116 1|[Hose 3116
41 643115 1| Hose 3115
42 643119 1 [Hose 3119
43 643118 1|[Hose 3118
44 643113 1| Hose 3113
45 1643114 1 [Hose 3114
46 500070 4 [ Screw M6S M10x35 8.8 FZB
47 602055 1 [ Coupling R 1/4”-R 1/4” UF — IF
48 500087 3| Screw M6S M12x16 8.8 FZB
49 503075 4 | Washer M10 Nordlock Big / Stor
50 018125 1| Washer @ 30
51 601015 2 | T-adaptor R 1/4" UF — IR
52 602051 1 [ Coupling R 3/8” - R 3/8” UF — IF
53 601032 1| Coupling R 3/8"—-R 3/8”
54 507001 2| Shim 36x45x1.0
55 507057 Erf. | Shim 26x40x0.5

507057-1 Erf. | Shim 26x40x1.0

93

Ver. 1.0



Log Max 5000D

AccessoriesLogMax5000D
Spare part manua I




Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Cylinder @340/25-150
Structure
015058
Pos. | Part no. Quantity | Description Specification
1 015114-KIT 1 [Rod kit
2 620086 1 [ Seal kit
3 517236 2| Lock ring SGH 42
4 510006 2 | Spherical bushing GE25-ES

95

Ver. 1.0



Log Max 5000D
Spare part manual

AccessoriesLogMax5000D

Log Max 5000D- Ackarmar El

96

Ver. 1.0



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Electrical system, accumulation kit
Structure
037102
Pos. | Part no. Quantity | Description Specification
1 013862 1 [ Manifold
2 671169 1| Cable 732"
Log Mate 500 Dasa Forester VU
671168 1| Cable ”32” Dasa4 / Cabswin
3 401770 1| Cable sleeve PG 9
4 014287 2 | Bulk head R 3/8"
5 016666 1 [ Cable bracket
6 601249 2 | Nut R 3/8”
7 643117 1 |[Hose 3117

97

Ver. 1.0



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual

Log Max 4000B/ 5000D

Ver. 1.0 98



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Manifold
Structure
013862
Pos. | Part no. Quantity | Description Specification
1 612044 1 [ Manifold
2 011271 1 [ Valve 24V
3 613081 1| Solenoid NG4
4 619016 1 [ Pressure reducer
5 501033 4 [ Screw MC6S M5x40 12.9
6 601001 2 | Hex plug 1/4" R
7 613082 1 [ Spring NG4 Vickers
8 601020 1 [Plug
9 540036 4 [ O-ring 7.66x1.78

99 Ver. 1.0



Log Max 5000D
Spare part manual

AccessoriesLogMax5000D

™
<
N
)
g
£
9]
o
—
k

Log Max 5000D Ackarmar med rotatorstyrning

100

Ver. 1.0



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D

Accumulation kit with rotator control

Structure

037103

Pos. | Part no. Quantity | Description Specification

1 015553 1 [ Bracket

1a 512012 4 | Bushing @ 35x30

2 505049 6 | Screw MC6S M16x220 12.9

501149 6 | Screw MC6S M16x240 12.9

3 502705 6 | Nut M16

4 015560 2 [Arm

4a 512004 4 [ Bushing @ 25x15

5 015081 2 [ Spring

6 015079 4| Clamp

7 501068 4 | Screw MC6S M8x20 12.9

8 503055 4 [ Washer M8 Nordlock

9 015558 2| Arm

10 010178-1 2|Pin @ 35 L=145 mm

11 516002 2 | Cotter pin 6.3x50

12 011087 2| Pin @25 L=143 mm

13 516001 2 | Cotter pin 5x32

14 625000 4 | Grease nipple KR 1/8" R

15 1015058 2| Cylinder @ 40/25 - 150

16 012447 3| Sleeve

17 012650 1| Screw

18 625004 4 | Grease nipple M6

19 [601028 6 | Coupling R 1/4” UF — R 1/4” UF
20 601101 7 | Seal ring 1/4”

21 615049 1 [Hose cover 3/4” 600 mm

22 1601060 4 | Banjo bolt R 1/4”

23 503075 4 | Washer M10 Nordlock Big / Stor
24 017470 1| Cover

25 017582 1 [ Bracket

26 500070 6 | Screw M6S M10x35 8.8 FZB
27 615055 2 [Hose cover 1/4” 500 mm

28 500066 8 | Screw M6S M10x20 8.8 FZB
29 1601102 6 | Seal ring 3/8”

30 014511 2 [ Cylinder cover

101

Ver. 1.0



Log Max 5000D
Spare part manual

AccessoriesLogMax5000D

™
<
N
)
g
£
9]
o
—
k

Log Max 5000D Ackarmar med rotatorstyrning

102

Ver. 1.0



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D

Structure
Pos. | Part no. Quantity | Description Specification
31 500077 2| Screw M6S M10x70 8.8 FZB
32 601032 3| Coupling R 3/8” - R 3/8”
33 502055 2 | Nut M10 Locking
34 402098 1| Clamp
35 513040 1 [Plug P6SS M6x6
36 615050 1 [Hose cover 171500 mm
37 601061 1| Banjo bolt R 3/8”
38 601068 2 | Banjo bolt R 1/4”
39 601200 12 [ Cu-washer 13x19x1.5
40 500087 3| Screw M6S M12x16 8.8 FZB
41 643132 1| Hose 3132
42 643130 1 [Hose 3130
43 643025 1| Hose 3025
44 643024 1| Hose 3024
45 1643026 1 [Hose 3026
46 643133 1 [Hose 3133
47 643029 1 [Hose 3029
48 643028 1 [Hose 3028
49 503007 1 [ Washer 10x18x2.0 BRB FZB
50 500065 1| Screw M6S M10x16 8.8 FZB
51 602114 2| Seal ring 1/4”
52 017464 1 [ Manifold cmpl.
53 602051 1| Coupling R 3/8"-R 3/8” UF - IF
54 507001 2| Shim 36x45x1.0
55 507057 Erf. | Shim 26x40x0.5

507057-1 Erf. | Shim 26x40x1.0
56 017067 1| Support plate
57 503057 10 | Washer M10 Nordlock
58 602059 2| Coupling R1/2"-R 1/4" UF - IF
59 018125 1| Washer @ 30
60 602055 3 | Coupling R 1/4”-R 1/4” UF — IF

103

Ver. 1.0



a S
o c
o ®©
Q E

h =
3
MD.
o 2
O ®
4 o

wn

AccessoriesLogMax5000D

SONCARININE

Log Max 5000D- Ackarmar med rotatorstyrning- El

104

Ver. 1.0



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual

Electrical system

Structure

037103

Pos. | Part no. Quantity | Description Specification

1 017464 1 | Manifold

2 670017 1|Cable "25”, 726", 732"
Log Mate 500
Dasa Forester
Dasa4/Cabswin
VU

3 670016- 1|Cable "25”, 726", 732"

5000 Log Mate 500

Dasa Forester
Dasa4/Cabswin
VU

4 401770 1| Cable sleeve PG 9

5 014287 2 |Bulk head R 3/8"

6 016666 1| Cable bracket

7 601249 2 | Nut R 3/8”

8 643021 1| Hose 3021

105 Ver. 1.0



Log Max 5000D
Spare part manual

AccessoriesLogMax5000D

tyrning - Ventil Rev B

med rotors

Ackarmar

106

Ver. 1.0



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Manifold
Structure
017464
Pos. | Part no. Quantity | Description Specification
2 612031 1 [ Valve 24V NG4
3 011271 1 [ Valve 24V NG4
4 501032 8 | Screw MC6S M5x35 12.9
5 540036 8| O-ring 7.66x1.78
6 601261 2 | Test point 1/4"
7 619016 2 [ Pressure reducer

107 Ver. 1.0



AccessoriesLogMax5000D

Log Max 5000D
Spare part manual

Vies

Log Max 4000B, 5000D, 6000B, 6000Twin, 7000C, 7000Twin,

7000XT, E6

Ver. 1.0

108




Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Bypass valve
Structure
035141
Pos. | Part no. Quantity | Description Specification
1 031070 1 [ Bypass valve cmpl.
2 017342 1 [Nipple
3 017343 1| Seal retainer
4 511003 1 [ Steel ball RB-4
5 526014 1| Spring
6 013734 1 [ Restrictor @ 0.7 mm
7 601101 4 [ Seal ring 1/4”
8 013691 2 | Bulkhead R 1/4”
9 519059 2 [ Expander @ 0.3 mm
10 513046 1| Screw P6SS M6x30
11 519062 1 [Nut M6
12 546005 1 [ Support ring 10-14
13 540066 1 [ O-ring 9.3x2.4

109

Ver. 1.0



Log Max 5000D
Spare part manual

AccessoriesLogMax5000D

110

Ver. 1.0



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Color marking equipment
Structure
037034
Pos. | Part no. Quantity | Description Specification
1 018332 1 [ Color pump
2 018335 1| Chassi
3 017734 1| Cover
4 501091 2| Screw MC6S M10x35 12.9
5 503057 13 | Washer M10 Nordlock
6 500066 4 [ Screw M6S M10x20 8.8 FZB
7 500068 3| Screw M6S M10x25 8.8 FZB
8 503075 7 | Washer M10 Nordlock SP
9 502055 1| Nut LM6M M10
10 015748 1 [ Color tank Left / Vanster
11 015749 1 [ Color tank Right / Hoger
12 017327 1 | Filling cap cmpl. Blue / Bla
13 017326 1 [ Filling cap cmpl. Red / Réd
14 500083 4 | Screw M6S M10x120 8.8 FZB
15 [620302 2 | Filter
16 543048 2 [O-ring 16.3x2.4 Viton
17 601104 2| Seal ring 3/4"
18 015941 2 | Coupling G3/4UF-G1/4” IF
19 500071 3| Screw M6S M10x40 8.8 FZB
20 609074 1 [ Color marking manifold
21 501087 2| Screw MC6S M10x20 12.9
22 1601200 4 | Cu-washer 13x19x1.5
23 |601704 2 | Banjo bolt G 1/4"
24 601102 1| Seal ring G 3/8”
25 1602074 1| Coupling G 3/8"-G 1/8”
26 |601701 2 | Banjo bolt G 1/8”
27 601203 4 | Cu-washer 10x14x1.0
28 1602086 1| Coupling 1/4” = 1/8” UF — IF
29 601101 6 | Seal ring G 1/4”
30 016295 2 [ Spacer If required / Vid behov
31 014485 1| Cover
32 012988 1| Elbow
33 014482 1| Hose clamp

111

Ver. 1.0



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual

Ver. 1.0 112



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Structure
Pos. | Part no. Quantity | Description Specification
34 504066 1| Screw MF6S M12x30 10.9
35 504068 1| Screw MF6S M12x40 10.9
36 501089 2| Screw MC6S M12.40 10.9
37 601028 3 | Coupling R 1/4” UF — R 1/4” UF
38 601026 3 | Coupling R 1/8” UF — R 1/4” UF
39 601100 3| Seal ring G 1/8”
40 601025 2| Coupling R 1/8” UF — R 1/8” UF
41 615055 1 [Hose cover 1.2m
42 643141 1 [Hose 3141
43 643142 1 [Hose 3142
44 643143 1| Hose 3143
45 1643144 1 [Hose 3144
46 643145 1| Hose 3145
47 643146 1| Hose 3146

113 Ver. 1.0



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual

Ver. 1.0 114



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Color marking pump
Structure
018332
Pos. | Part no. Quantity | Description Specification
1 612097 2| Valve
2 602317 2 | Filter plug G1/8
3 601000 2 | Hex plug 1/8” R
4 613031 1 | Orifice M5 — 1.0 mm
5 613014 2 | Orifice M6 — 1.0 mm
6 617024 4 | Check valve
7 601004 2 | Hex plug 3/4” R
8 018331 2 | Piston
9 018327 1| Pump housing

115

Ver. 1.0



Log Max 5000D

AccessoriesLogMax5000D
Spare part manua I

Ver. 1.0 116



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual

Color marking manifold
Structure
609074
Pos. | Part no. Quantity | Description Specification

501130 2| Screw MC6S M12x16 12.9
2 601000 2 | Hex plug 1/8" R

609076 2 | Color marking

17 Ver. 1.0



Log Max 5000D
Spare part manual

AccessoriesLogMax5000D

Log Max 4000T/ 5000D

118

Ver. 1.0



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Protection bar colortanks
Structure
037038
Pos. | Part no. Quantity | Description Specification
1 017740 1 | Protection bar
2 500069 2 [ Screw M6S M10x30 8.8 FZB
3 500083 4 [ Screw M6S M10x120 8.8
4 503075 6 | Washer M10 Nordlock Wide / Stor

119 Ver. 1.0



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual

Loctite 243 4
— 3@
oO—
I T

Alt.
DASA
CABSWIN

Log Mate 500

Log Max 4000T

Ver. 1.0 120



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D

Electrical controlled measuring wheel

Structure

045052, 045053, 045054

Pos. | Part no. Quantity | Description Specification

1 612090 1 [ Manifold cmpl.

2 612091 1| Valve

3 612092 1 [ Solenoid 24V

4 612095 1 [ Seal kit

5 501038 4 | Screw MC6S M5x65 12.9

6 503066 4 | Washer M5 Nordlock

7 671311 1| Cable "34” Log Mate 500
671309 1| Cable "34” Dasa4/Cabswin
671312 1| Cable "34” Dasa Forester
671308 1| Cable "34” VU

8 401770 1 [ Cable sleeve PG 9

9 401769 1 | Reductor PG 16 -PG9

121

Ver. 1.0



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual

09/059

Log Max 5000D - Find End

Ver. 1.0 122



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Find End laser
Structure
037039
Pos. | Part no. Quantity | Description Specification
1 018676 1 |[Find End assembly
2 402315 1 [ Cable housing
3 402314 1 [ Connector
4 643197 1 |[Hose
5 017370 1 [ Bracket
6 501045 2 [Screw M6x16 12.9
7 503065 2 | Washer M6 NL
8 501016 1| Screw M4x20 12.9
9 519192 1| Decal Warning! Laser / Varning! Laser

123

Ver. 1.0



Log Max 5000D
Spare part manual

AccessoriesLogMax5000D

10

09/060

Log Max - Find End

124

Ver. 1.0



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Find End assembly
Structure
018676
Pos. | Part no. Quantity | Description Specification
1 018670 1| Cover
2 018671 1| Cover
3 018679 1| Cover
4 018673 1 [ Bracket
5 501029 6 | Screw M5x20 12.9
6 501087 3| Screw M10x20 12.9
7 503075 3 [ Washer M10 NL sp
8 501004 2 | Screw M3x30 12.9
9 503001 2 | Washer BRB FZB 3.2x6x0.5
10 401152 1| Cable sleeve M20x1.5
11 401320 1 [ Laser sensor
12 2 | Loctite 243

125 Ver. 1.0



Log Max 5000D
Spare part manual

AccessoriesLogMax5000D

Log Max 4000B/ 5000D/ 6000B/ 7000C/ E6/ 6000Twin - Find End

Ver. 1.0 126



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Find End photocell
Structure
033583
Pos. | Part no. Quantity | Description Specification
1 013927 1 [ Bracket
2 500065 3 | Screw M6S M10x16 8.8 FZB
3 503075 3 | Washer M10 Nordlock Wide / Stor
4 401860 1 [ Photocell
5 500005 2| Screw M6S M4x20 8.8 FZB
6 503067 2 [Washer M4 Nordlock
7 615071 1|Hose L=1.2m
8 622060 1| Clamp @13 mm
9 500022 1| Screw M6S M6x14 8.8 FZB
10 503065 1 [ Washer M6 Nordlock
11 1| Cable "22”

127

Ver. 1.0



Log Max 5000D
Spare part manual

AccessoriesLogMax5000D

Log Max 5000D/ 592

128

Ver. 1.0



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual

Fixed protection plate
Structure
033517
Pos. | Part no. Quantity | Description Specification

016658 1 | Protection plate
2 501087 7 | Screw MC6S M10x20 12.9

018057 7 | Washer M10 Spherical / Sfarisk

129 Ver. 1.0



AccessoriesLogMax5000D

Log Max 5000D
Spare part manual

*

*%

*%%
KKXX*
AX¥X¥
XXXXX¥

Log Max 5000D

12 //%j 10 ¥% %% %%
G FHXKKR

S—

LS

2w

"
25 ¥¥%k*
N7 k/ /

4

e

19

™20

Loctite 603
Loctite 243
Flexkoppling monteras vid markering pa axel.

Tatas i kontakt och kabelgenomféring med DS4 Electrical Compound.
Glidyta pa tatningsring smorjs med SKF LGLT 2/0.2 innan montering.
Loctite 270

Ver. 1.0

130



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D

Fourpoint measuring with encoder

Structure

035150, 035150-500, 035151

Pos. | Part no. Quantity | Description Specification

1 035112 1 [ Knife cmpl.
016861 1| Knife

1a 512024 2 | Bushing 50x40

1b 625000 1 [ Grease nipple KR 1/8" R

2 010284 1| Valve 24V

3 625004 1 [ Grease nipple M6

4 016898 1[Pin @ 50 L=216 mm

5 016913 1 [Plug M30x2

6 524018 1| Seal ring AS 22x30x7 NBR

7 518301 1 [ Locking MB9

8 518300 1| Nut KM M45x1.5

9 602105 1| Plug M14x1.5

10 016903 1 [Hex sleeve

11 016901 11 Arm

12 515011 2| Cyl. pin 12x30

13 513025 2| Screw SK6SS 8x20

14 501111 3| Screw MC6S M12x40 12.9

15 503060 3 | Washer M12 Nordlock

16 016914 1 [ Cable protection

17 501043 4 [ Screw MC6S M6x12 12.9

18 503065 4 [ Washer M6 Nordlock

19 016916 1 [ Cable protection

20 500041 2| Screw M6S M8x14 8.8 FZB

21 503074 2 [ Washer M8 Nordlock

22 401219 1| Encoder 500 ppr

23 501002 3| Screw MC6S M3x8 12.9

24 671319 1| Cable “36” Log Mate 500
671318 1| Cable “36” Dasa Forester
671315 1| Cable “36” Dasa4 / Cabswin
401230 1| Cable “36” VU

25 |543020 1| O-ring 4.0x3.0 NBR 70

26 |401167 2 | Flexible joint 6/6

27 016904-51 1 [ Pin cmpl. @6 L=51 mm

131

Ver. 1.0



AccessoriesLogMax5000D

Log Max 5000D
Spare part manual

*

*%

*¥%
KKXX*
KEX¥X¥
XXXXX¥

Log Max 5000D

o
12 —1 10 ¥ %% % %%
G FHXKKR

Loctite 603
Loctite 243
Flexkoppling monteras vid markering pa axel.

Tatas i kontakt och kabelgenomféring med DS4 Electrical Compound.
Glidyta pa tatningsring smorjs med SKF LGLT 2/0.2 innan montering.
Loctite 270

Ver. 1.0

132



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual
Structure
Pos. | Part no. Quantity | Description Specification
28 016815 1 [ Companion cmpl.
29 016918 1| Hose cover
30 500066 2 | Screw M6S M10x20 8.8 FZB
31 503075 2 | Washer M10 Nordlock Wide / Stor
32 615021 1| Hose cover 800 mm

133 Ver. 1.0



Log Max 5000D
Spare part manual

AccessoriesLogMax5000D

Log Max 6000B/ 7000C

134

Ver. 1.0



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual
Hose protection
Structure
037037
Pos. | Part no. Quantity | Description Specification
1 017753 1 [ Protection bar
3 500066 6 | Screw M6S M10x20 8.8 FZB
4 503075 6 | Washer M10 Nordlock Wide / Stor

135 Ver. 1.0



Log Max 5000D
Spare part manual

AccessoriesLogMax5000D

Log Max 5000 D

136

Ver. 1.0



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Hydraulic upper knife
Structure
033538
Pos. | Part no. Quantity | Description Specification
1 010846 1 [Pin L=48 mm
2 014394 1 [ Bracket
3 500090 2| Screw M6S M12x25 8.8 FZB
4 503060 2 | Washer M12 Nordlock
5 016231 1 [ Cylinder cover
6 500079 1| Screw M6S M10x80 8.8 FZB
7 500081 2| Screw M6S M10x100 8.8 FZB
8 612057 1| Valve 24V
9 540037 41 O-ring 7.65x1.68
10 501033 4 | Screw MC6S M5x40 12.9
11 013865 1 [ Manifold
12 500074 2| Screw M6S M10x55 8.8 FZB
13 503057 5| Washer M10 Nordlock
15 [601101 1 [ Seal ring 1/4"
16 [602026 1| Coupling R 1/2” UF —IF 90
18 011106 1 [ Hydraulic cylinder @ 25/16 — 30
19 502056 2 [ Nut M12 Locking Low / Lag
20 |643111 1 [Hose 3111
21 643112 1| Hose 3112
22 1601060 3 | Banjo bolt R 1/4"
23 |601200 6 | Cu-washer 13x19x1.5
24 515011 2 | Cylinder pin 12x30
25 613031 1 | Orifice M5 - 1.0 mm
28 010170 2 | Spacer
29 |619057 2| 0O-ring 12.42x1.78
30 501051 4 | Screw MC6S M6x40 12.9

137

Ver. 1.0



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual

Log Max Knivskydd

Ver. 1.0 138



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual
Knife edge protection
Structure
Pos. | Part no. Quantity | Description Specification
1 519010 1| Cover L=5m
139 Ver. 1.0



AccessoriesLogMax5000D

Log Max 5000D
Spare part manual

Rodmalat spar riktas bakat vid montering
Direct the Red stripe backwards when mounting

ap,
\—/
400Nm 5 @
300 Ibf N/

= 1
®

Log Max Alla

Ver. 1.0

140



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual

Real Easy

Structure

014995

Pos. | Part no. Quantity | Description Specification

1 014832 1 [ Quick coupling

2 501142 6 [ Screw MC6S M16x110 12.9

505062 6 | Screw MC6S M16x200 12.9

If acc-arms /
Om ack-armar

3 014833 1 [ Quick coupling

4 501138 6 [ Screw MC6S M16x70 12.9
For / For AV12S

501140 6 [ Screw MC6S M16x90 12.9

For / For H152D

5 502705 6 | Nut M16 FZB Locking KL 10

6 014834 1| Screw M48

7 503305 2 | Washer TF 51x100x6

8 014994 1 [Nut Locking

9 501070 1| Screw MC6S M8x25 12.9

10 522210 1| Hammer wrench 75 mm

11 503063 6 [ Washer M16 Nordlock

141

Ver. 1.0



Log Max 5000D
Spare part manual

AccessoriesLogMax5000D

¥ Loctite 603

Log Max 5000D

142

Ver. 1.0



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Reinforced felling link
Structure
035153
Pos. | Part no. Quantity | Description Specification
1 035024 1 | Felling link cmpl
2 512024 2 | Bushing 50x40
3 625000 1| Grease nipple KR 1/8" R
4 012409 1 [ Cylinder pin
5 016227 1| Chain holder
6 515030 1 [Pin 25x45
7 503072 2 [ Washer M24 Nordlock
8 505058 2 | Screw M6S M24x70 H.G 10.9
9 523093 1 [ Security chain

143 Ver. 1.0



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual

mm) Rotationsriktning / Direction of rotation

Log Max 5000-3

Ver. 1.0 144



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual

Rod cover
Structure
035152, 033576
Pos. | Part no. Quantity | Description Specification

015398 2 | Plate
2 500133 8 [ Screw M6S M16x50 8.8 FZB

503063 8 [ Washer M16 Nordlock

145 Ver. 1.0



ww
C
o ®©
Q E
=
s ®
Mp
o 2
O ®©
-1 O
(%)

AccessoriesLogMax5000D

\

A\N
‘QQQDQ,. ™M

\Q\W\v\\fw\ vz
.\. J\m\\,%\“m_m“\ﬂ%, 1)
0) n\\ AN HNT

| o

€St
Ao

6
Loctite 243 J

Log Max 5000D/ 6000B/ 7000C

146

Ver. 1.0



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Saw dust cover
Structure
035152, 017384
Pos. | Part no. Quantity | Description Specification
1 017382 2 [Plate Inner / Inre
2 017383 1 |Rib Inner / Inre
3 016776 1| Plate Outer / Yttre
4 523003 2 [ Chain 9-links
5 523002 4 | Chain 11-links
6 501067 12 | Screw MC6S M10x20 12.9
7 501070 4 | Screw MC6S M8x25 12.9
8 503055 4 | Washer M8 Nordlock
9 503074 8 | Washer M8 Nordlock Wide / Stor

147

Ver. 1.0



Log Max 5000D
Spare part manual

AccessoriesLogMax5000D

Ver. 1.0 148



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D
Snow cover
Structure
033531
Pos. | Part no. Quantity | Description Specification
1 012806 1 | Bracket
2 012807 1 | Bracket
3 012808 1 | Bracket
4 014053 1 [Rubber sheet
5 500023 4 [ Screw M6S M6x16 8.8 FZB
6 500021 3 [ Screw M6S M6x12 8.8 FZB
7 521003 1 [Ring pin @ 6x45 LST

149 Ver. 1.0



AccessoriesLogMax5000D

Log Max 5000D
Spare part manual

09

386

Ver. 1.0

150



Log Max 5000D

Spare part manual Accessories.ogMiax5000D
Stump treatment kit, saw 98
Structure
033521
Pos. | Part no. Quantity | Description Specification
1 526015 1 [ Spring
2 511004 1|Ball @10 mm
3 546004 1 [Seal ring 1/4"
4 012612 1| Coupling
5 643124 1| Hose 3124
8 540018 1[O-ring @ 25.1x1.6
9 601253 1| Nut R 1/4"
11 601210 1| Bulkhead R 1/4" UF
12 [601101 1| Seal ring 1/4"
13 016727 1 [ Svivel 1/4"
14 1643125 1| Hose 3125

151

Ver. 1.0



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual

004

09

Log Max Suregrip

Ver. 1.0 152



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D

Sure Grip

Structure

Pos. | Part no. Quantity | Description Specification
1 402018 10 | Key pad switch

2 402020 1| Side key pad Right / Hoger
3 402021 1| Side key pad Left / Vanster
4 402027 1| Trigger

5 402025 2 | Leaf spring kit

6 402028 8 [ Switch face plate

7 402024 1 [ Button, overlay

8 402036 1 [ Mounting tube

9 010103 1| Universal adaptor

10 402035 2 [ Wire grommet

153 Ver. 1.0



AccessoriesLogMax5000D

Log Max 5000D
Spare part manual

|
OO0 S A o ot

MANUAL & PARTS LIST
INSTRUKTION & RESERVDELSKATALOG

ASSEMBLY TOOL, CHECK VALVES
MONTERINGSVERKTYG, BACKVENTILER

]

T

10

11

)
N\

p

12

T

L

i
0

MOUNTING- / DISMOUNT DEVICE
MONTERING-/ DEMONTERINGSDON

Log Max 4000T

1

‘i
]

[Ceses )

0,

TOOL BOX
VERKTYGSLADA

&
5 ﬁ%®®
FIRST AID KIT
FORSTA HJALPEN KUDDE
8
an
PRESSURE GAUGE
Zllog Maze MANOMETER
o
TEMPLATE - KNIFE-EGG
MALL - KNIVEGG
0
N~
mn
[e)}
o
ASSEMBLY TOOL - FILLER CAP
MONTERINGSVERKTYG - TANKLOCK
15 1 6\
17 | E—
| —
— | —
HEX KEY KIT
INSEXNYCKELSATS

Ver. 1.0

154



Log Max 5000D

Spare part manual Accessoriesl. ogMax5000D

Tool set

Structure

032302

Pos. | Part no. Quantity | Description Specification
1 033599 1 [ Spare parts manual

2 522715 1 [ Tool box

3 402804 1 [ Multimeter

4 201109 1 [ Assembly tool For/ For 617023
5 522505 1 [ First Aid Kit

6 623004 1 | Pressure gauge 0 — 400 bar
7 623020 1| Hose L=2000 mm
8 015662 1 [ Template knife edge

9 016537 1 | Tool for filler cap

10 014246 1 [Rod cmpl. L=600 mm
11 014709 1 [Rod cmpl L=409 mm
12 014247 1| Assembly tool L=400 mm
13 014495 1 [ Assembly tool

14 010495 2| Bolt M12 R 1/8”
15 010489 1 [Hammer

16 014499 1 [ Assembly tool L=200 mm
17 522227 1 [Hex Key Kit 1.5—-10 mm

155

Ver. 1.0



Log Max 5000D

AccessoriesLogMax5000D
Spare part manual

Ver. 1.0 156



Log Max 5000D
Spare part manual

157 Ver. 1.0



Log Max 5000D
Spare part manual

07/116

158

Ver. 1.0



Log Max 5000D

Spare part manual Hydrauicysiem.ogViad0D
Interconnection of main manifolds #2
Structure
005521D-2, 005522D-2
Pos. | Part no. Quantity | Description Specification
1 005524-2 1 [ Manifold Left / Vanster
2 005545-2 1 | Manifold Right / Hoger
3 601062 2 | Banjo screw R 1/2”
4 601103 2 | Bonded seal 1/2"
5 602113 2| Seal ring 1/2"
6 031068 1 [ Manifold test point
7 643039 1 [ Hydraulic hose
8 643064 1 [ Hydraulic hose
9 643065 1 | Hydraulic hose
10 643084 1 [ Hydraulic hose
11 643153 1 | Hydraulic hose
12 643157 1 | Hydraulic hose

159

Ver. 1.0



Log Max 5000D
Spare part manual

5

@
% 3
A33

4
2

@

5
3

B43

(o)
€

©
— O

5
3

@)

A43

EB;: 5
3

07/086

160

Ver. 1.0



Log Max 5000D
Spare part manual

Left manifold PRE#2

Structure

005524-2

Pos. | Part no. Quantity | Description Specification

1 018843 1 [ Manifold

2 601028 5| Adapter R 1/4” UF — R 1/4” UF
3 601029 8 | Adapter R 1/4” UF — R 3/8” UF
4 601101 6 | Bonded seal 1/4"

5 601102 9 | Bonded seal 3/8”

6 601032 1 [ Adapter BSP - 06

7 617009 1 [ Check valve

161

Ver. 1.0




Log Max 5000D
Spare part manual

17

07/097

162

Ver. 1.0



Log Max 5000D

Spare part manual Hydrauicysiem.ogViad0D
Left manifold #2
Structure
018843
Pos. | Part no. Quantity | Description Specification
1 601000 7 | Hex plug 1/8” R
2 617044 1 [ Check valve 0.34 bar
3 617013 2 [ Check valve
4 619016 2 | Pressure reducer valve
5 601001 6 | Hex plug 1/4" R
6 601002 4 [ Hex plug 3/8” R
7 601261 1 [ Test point 1/4"
8 613017 2 | Orifice M6 ©@2.5 mm
9 617032 2 [ Pressure reducer valve |[210 bar
10 617033 4 | Pressure reducer valve | 190 bar
11 613018 2 | Orifice M6 ©@2.0 mm
12 010278 1 [ Directional valve 24V
13 010280 1 [ Directional valve 24V
14 011626 1 [ Directional valve 24V
15 612057 1 [ Directional valve 24V NG4
16 612033 1 [ Manifold
17 501032 4 [ Screw MC6S M5x35 12.9
18 501031 12 [ Screw MC6S M5x30 12.9
19 [613033 1 | Orifice M5 @ 2.0 mm
20 |612104 1 [Plug
21 018533 1 [ Manifold

163

Ver. 1.0



Log Max 5000D
Spare part manual

07/098

164

Ver. 1.0



Log Max 5000D

Spare part manual Hydrauicysiem.ogViad0D
Manifold #2
Structure
018533
Pos. | Part no. Quantity | Description Specification
1 540036 4 | O-ring 7.65x1x78
2 503066 4 | Washer M5 Nordlock
3 501035 4 | Screw MC6S M5x50 12.9
4 601260 1 [ Test point 1/8”
5 612072 1 [ Directional valve 24V
6 612137 1 [ Solenoid
7 612073 1 [ Pressure reducer valve
8 613023 1 | Orifice M8 0.8 mm

165

Ver. 1.0



Log Max 5000D
Spare part manual

07/099

166

Ver. 1.0



Log Max 5000D

Hydrauicsysterm.odViax5000D
Spare part manual
Directional valve #2
Structure
612072
Pos. | Part no. Quantity | Description Specification
1 612077 1 [ Seal kit
167

Ver. 1.0




Log Max 5000D

Spare part manual

1

168

Ver. 1.0



Log Max 5000D

Hydrauicsysterm.odViax5000D
Spare part manual
Pressure reducer valve #2
Structure
612073
Pos. | Part no. Quantity | Description Specification
1 612074 1| Seal kit
169

Ver. 1.0




Log Max 5000D
Spare part manual

&s2] 21

{‘f-.\‘r‘

7 ’n Ry
),
= 2R
<7!‘ T M0
/\\\ 7

07/087

Log Max - Right manifold

Ver. 1.0 170



Log Max 5000D

Spare part manual Hydrauicysiem.ogViad0D
Right manifold assembly #2
Structure
005545-2
Pos. | Part no. Quantity | Description Specification
1 012360 1 [ Bracket
2 013805 5 [ Adapter
3 013830 1| Tube B — side / B — sida
4 014193 1| Tube A —side /A - sida
5 014221 1 [ Bracket
6 501045 1| Screw MC6S M6x16 12.9
7 505055 2| Screw MC6S M6x105 12.9
8 601010 2 | T-adapter BSP - 04 IM/ UF / UF
9 601030 2 | Adapter R 1/4” UF — R 1/2” UF
10 |[601032 2 | Adapter BSP - 06
11 601036 5| Adapter R 1/2” UF = R 1/2” UF
12 601062 1| Banjo screw R 1/2"
13 601067 2 [Banjo screw R 3/4"
14 |601100 1| Bonded seal 1/8”
15 [601101 4 | Bonded seal 1/4”
16 601102 2 | Bonded seal 3/8”
17 601103 14 | Bonded seal 1/2”
18 1601104 4 [Bonded seal 3/4”
19 [601260 1| Test point 1/8”
20 601261 1| Test point 1/4”
21 601262 2 | Test point 3/8”
22 1602016 1| Adapter R 1/2"
23 602017 2 | Adapter R 3/4"
24 1602026 3 | Elbow R 1/2” UF — IF 90
25 1602057 1| Adapter R 3/4” - R 3/4” UF - IF
26 |602060 1| Adapter R 1/4" — 6L
27 1602061 1| Adapter R 1/8" - 6L
28 602075 2 | Adapter R 1/8" — 6L
29 1602086 2 | Adapter 1/4” — 1/8” UF — IF
30 602109 1| Seal ring 3/4"
31 622061 1| Clamp 16 mm
32 |614020-01 1 | Manifold
33 |601011 1| T-adapter BSP -06 IF/UF/UF

171

Ver. 1.0



Log Max 5000D
Spare part manual

&s2] 21

{‘f-.\‘r‘

7 ’n Ry
),
= 2R
<7!‘ T M0
/\\\ 7

07/087

Log Max - Right manifold

Ver. 1.0 172



Log Max 5000D
Spare part manual

Structure

Pos. | Part no. Quantity | Description Specification

34 601028 1 [Adapter R 1/4” UF — R 1/4” UF
35 502055 2 | Nut M10 Locking Low / Lag
36 502056 1 [ Nut M12 Locking Low / Lag

173

Ver. 1.0




Log Max 5000D
Spare part manual

O\

0D D
A\
- N
(qV]

N

07/064

Log Max 5000D

174

Ver. 1.0



Log Max 5000D

Spare part manual Hydrauicysiem.ogViad0D
Interconnection of main manifolds
Structure
005521D, 005522D
Pos. | Part no. Quantity | Description Specification
1 614020-01 1 [ Manifold Right / Hoger
2 012360 1 [ Bracket
3 502056 1 [Nut M12 Locking Low / Lag
4 501109 1| Screw MC6S M12x30 12.9
5 601105 2| Seal ring 1"
6 011175 2 | Bulkhead G1"-G 1"
011176 (2) | Bulkhead R1"-JIC 1 5/16"
7 011206 4 | Nut R1"
011178 (4) | Nut JIC 1 5/16"
8 601036 3 | Coupling R 1/2” UF — R 1/2” UF
608005 (3) | Coupling R1/2"-7/8" JIC
9 601103 6 | Seal ring 1/2"
10 |643067 1| Hose 3067
11 643084 1 [Hose 3084
12 |643039 1| Hose 3039
13 | 643064 1| Hose 3064
14 | 643065 1| Hose 3065
15 014808 1 [ Manifold Left / Vanster
16 013805 1| Coupling 1/2" IF — 1/2" UF
17 503057 2 | Washer M10 Nordlock
18 501104 3| Screw MC6S M10x140 12.9
19 502055 2 | Nut M10 Locking Low / Lag
20 507030 Req / Erf | Shim 12x18x1.0
507031 Req / Erf | Shim 12x18x0.5
21 601101 9 | Seal ring 1/4"
22 1601028 5| Coupling R 1/4” UF — R 1/4” UF
23 013830 1| Tube cmpl
24 014193 1| Tube cmpl.
25 1601062 2 | Banjo bolt R 1/2"
26 602113 2| Seal ring 1/2"
27 1602075 2 | Banjo cmpl. R 1/8" — 6L
28 |617009 1| Check valve R 1/4"
29 1601260 1| Test point 1/8”

175

Ver. 1.0



Log Max 5000D
Spare part manual

O\

0D D
A\
- N
(qV]

N

07/064

Log Max 5000D

176

Ver. 1.0



Log Max 5000D

Spare part manual Hydrauicysiem.ogViad0D
Structure
Pos. | Part no. Quantity | Description Specification
30 601262 2 | Test point 3/8”
31 601261 4 [ Test point 1/4"
32 013835 1 [ Manifold
33 501072 1| Screw MC6S M8x35 12.9
34 503055 1 [ Washer M8 Nordlock
35 |602060 1 [ Coupling R 1/4” — 6L
36 602061 1 [ Coupling R1/8"-6L-R
37 601100 1 [ Seal ring 1/8"
38 602086 2 | Coupling 1/4” —1/8” UF — IF
39 016072 1 [Hose clamp
40 014221 1 [ Bracket
41 622061 1| Clamp 16 mm
42 503065 1| Washer M6 Nordlock
43 501045 1| Screw MC6S M6x16 12.9
44 505055 2| Screw MC6S M6x105 12.9
45 626001 1| Strap

177

Ver. 1.0



Log Max 5000D
Spare part manual

18

17

DEED

@vw ﬂl@@\r \)!,\

=GB 95))

o=

s WO
OO

RN

" 00 N

QOO
%

),
[
[\
“4
\\ 0

178

Ver. 1.0



Log Max 5000D

Spare part manual Hydrauicysiem.ogViad0D
Left manifold
Structure
014808
Pos. | Part no. Quantity | Description Specification
1 601000 7 | Hex plug 1/8” R
2 601001 4 | Hex plug 1/4" R
3 601002 4 | Hex plug 3/8" R
4 601261 2 | Test point 1/4"
5 612033 1 | Manifold
6 613015 1 | Orifice M6 &1.2 mm
7 613017 2 | Orifice M6 ©@2.5 mm
8 613018 2 | Orifice M6 ©@2.0 mm
9 613021 1| Cover
10 |[613033 1| Orifice M5 @ 2.0 mm
11 617032 2 | Pressure reducer valve |210 bar
12 617033 4 | Pressure reducer valve | 190 bar
13 617044 1 [ Check valve 0.34 bar
14 619016 3 | Pressure reducer valve
15 619022 1| Blocking valve
16 617013 2| Check valve
17 1612057 1 [ Valve 24V NG4
18 010278 1 [ Valve 24V
19 010280 1| Valve 24V
20 011626 1 [ Valve 24V
21 501031 12 [ Screw MC6S M5x30 12.9
22 501032 4 | Screw MC6S M5x35 12.9
23 501035 4 [ Screw MC6S M5x50 12.9

179

Ver. 1.0



Log Max 5000D
Spare part manual

Ver. 1.0 180



Log Max 5000D
Spare part manual

Blocking valve

Structure

619022

Pos. | Part no. Quantity | Description Specification
1 613021 1| Cover

2 601001 1| Hex plug 1/4" R

3 540036 4 [ O-ring 7.66x1.78

4 540034 4 [ O-ring 6.07x1.78

181

Ver. 1.0




Log Max 5000D
Spare part manual

— 2

182

Ver. 1.0



Log Max 5000D

Hydrauicsysterm.odViax5000D
Spare part manual
Check valve
Structure
617044
Pos. | Part no. Quantity | Description Specification
1 617044 1 [ Check valve 0.34 bar
2 620351 1| Seal kit

183

Ver. 1.0




Log Max 5000D
Spare part manual

Ver. 1.0 184



Log Max 5000D

Hydrauicsysterm.odViax5000D
Spare part manual
Check valve
Structure
617013
Pos. | Part no. Quantity | Description Specification
1 617013 1 [ Check valve
2 620356 1| Seal kit

185

Ver. 1.0




Log Max 5000D
Spare part manual

186

Ver. 1.0



Log Max 5000D

Hydrauicsysterr.ogViad000D
Spare part manual
Pressure reducer valve
Structure
619016
Pos. | Part no. Quantity | Description Specification
1 619016 1| Pressure reducer valve
2 620352 1 | Seal kit

187

Ver. 1.0




Log Max 5000D
Spare part manual

188

Ver. 1.0



Log Max 5000D
Spare part manual

Pressure reducer valves

Structure

617032, 617033

Pos. | Part no. Quantity | Description Specification
1 617032 1 [ Pressure reducer valve |[210 bar

2 617033 1| Pressure reducer valve | 190 bar

3 540043 1| O-ring 15.6x1.78

189

Ver. 1.0




Log Max 5000D

Spare part manual

190

1.0



Log Max 5000D

HydrauicsysiermL.ogVie&000D
Spare part manual

Valve 24V
Structure
010278
Pos. | Part no. Quantity | Description Specification

613002 2| Solenoide 24V
2 613059 2 | Nut

540038 4 | O-ring 9.25x1.78

191

Ver. 1.0




Log Max 5000D

Spare part manual

192

1.0



Log Max 5000D

Hydrauicsysterm.odViax5000D
Spare part manual
Valve 24V
Structure
010280
Pos. | Part no. Quantity | Description Specification
613002 2| Solenoide 24V
2 613059 2 | Nut
540038 4 [ O-ring 9.25x1.78
193 Ver. 1.0




Log Max 5000D
Spare part manual

194

Ver. 1.0



Log Max 5000D

HydrauicsysiermL.ogVie&000D
Spare part manual
Valve 24V
Structure
011626
Pos. | Part no. Quantity | Description Specification
613059 1 [Nut
2 613002 1 [ Solenoide 24V
540038 4 [ O-ring 9.25x1.78
195 Ver. 1.0




Log Max 5000D
Spare part manual

Ver. 1.0 196



Log Max 5000D

HydrauicsysiermL.ogVie&000D
Spare part manual
Valve 24V
Structure
612057
Pos. | Part no. Quantity | Description Specification
613069 1 [ Solenoide 24V
2 613105 1 [ Plastic nut
540037 4 [ O-ring 7.65x1.68
197 Ver. 1.0




Log Max 5000D
Spare part manual

198

Ver. 1.0



Log Max 5000D

Hydrauicsysterm.odViax5000D
Spare part manual

Right manifold
Structure
614020-01
Pos. | Part no. Quantity | Description Specification
1 614116-04 1 | Inlet manifold S01
2 614115-03 1| Feed section S02
3 614114-02 1| Feed section S03
4 614111-02 1 | Knife section S04
5 614110-01 1| End section S05
6 620479 1| Tie rod kit L=250 mm

199 Ver. 1.0




Log Max 5000D
Spare part manual

Ver. 1.0 200



Log Max 5000D
Spare part manual

Inlet manifold S01

Structure

614116-04

Pos. | Part no. Quantity | Description Specification
1 611196 1 [ Relief valve 330 bar

2 620543 1 [Reducer valve

3 620397 1| Feed reducer

4 617028 2| Check valve

5 601000 1 [Hex plug 1/8" R

6 601001 3 | Hex plug 1/4" R

7 601002 2 [Hex plug 3/8" R

201

Ver. 1.0




Log Max 5000D
Spare part manual

202

Ver. 1.0



Log Max 5000D

Spare part manual Hydrauicysiem.ogViad0D
Feed section S02
Structure
614115-03
Pos. | Part no. Quantity | Description Specification
1 620342 1|Cap
2 620345 2 [ Restrictor 31,2 mm
3 620590 2 [ Pilot valve
4 1 [ Plug, kit
5 620484 1 [ Relief valve 280 bar
6 620400 1 [ Relief valve 320 bar
7 620454 1| Spool
8 620390 1| Cap
9 620485 1| Spring pack
10 1 [Plug
11 620377 1 [ Seal kit

203 Ver. 1.0



Log Max 5000D
Spare part manual

P

204

Ver. 1.0



Log Max 5000D
Spare part manual

Feed section S03

Structure
614114-02
Pos. | Part no. Quantity | Description Specification
1 620391 1|Cap
2 1 [ Plug, kit
3 620484 1 [Relief valve 280 bar
4 620400 1| Relief valve 320 bar
5 620454 1 [Spool
6 1 [Plug
7 620390 1|Cap
8 620485 1 | Spring pack
9 620377 1 [ Seal kit
205 Ver. 1.0



Log Max 5000D
Spare part manual

10

o

206

Ver. 1.0



Log Max 5000D

Spare part manual Hydrauicysiem.ogViad0D
Knife section S04
Structure
614111-02
Pos. | Part no. Quantity | Description Specification
1 620510 1 [ Compensator kit
2 620512 1 [ Compensator kit
3 620342 1|Cap
4 620345 2 [ Restrictor @1.2 mm
5 620590 2 | Pilot valve
6 620392 1 [ Spring kit
7 620399 1 [Relief valve 125 bar
8 620407 1 [ Relief valve 190 bar
9 620397 2 [ Feed reducer
10 620444 1| Spool
11 620390 1|Cap
12 1 [ Restrictor @0.8 mm
13 620377 1| Seal kit

207

Ver. 1.0



Log Max 5000D
Spare part manual

208

Ver. 1.0



Log Max 5000D
Spare part manual

End section S05

Structure

614110-01

Pos. | Part no. Quantity | Description Specification
1 601000 1 [Hex plug 1/8" R
2 617070 1 [ Check valve kit

3 601004 2 | Hex plug 3/4" R
4 601001 2 | Hex plug 1/4" R
5 601003 1 [Hex plug 1/2" R
6 620426 1 [ Pilot filter cmpl.

7 620417 1 | Pilot reducer 35 bar
8 620418 1| Pilot reducer 35 bar

209

Ver. 1.0




Log Max 5000D
Spare part manual

014

07

Ver. 1.0 210



Log Max 5000D
Spare part manual

Compensator kit

Structure

620510, 620512

Pos. | Part no. Quantity | Description Specification
1 620510 1 [ Compensator kit K, B

2 620512 1 [ Compensator kit K, G

3 620413 1 [ Compensator spring K

4 620376 1 [ Seal kit

211

Ver. 1.0




Log Max 5000D
Spare part manual

g

212

Ver. 1.0



Log Max 5000D
Spare part manual

Feed reducer

Structure

620397

Pos. | Part no. Quantity | Description Specification
620397 1 [ Feed reducer

2 540001 11 0O-ring 4.1x1.6
543022 1 [ O-ring 9.5x2.0

213

Ver. 1.0




Log Max 5000D
Spare part manual

T

Ver. 1.0

214



Log Max 5000D
Spare part manual

Pilot reducer

Structure

620417, 620418

Pos. | Part no. Quantity | Description Specification
1 620417 1 [ Pilot reducer 35 bar, G

2 620418 1| Pilot reducer 35 bar, R

3 620425 1| Spring 35 bar

215

Ver. 1.0




Log Max 5000D
Spare part manual

600
L0

216

Ver. 1.0



Log Max 5000D

Hydrauicsysterm.odViax5000D
Spare part manual
Pilot valve
Structure
620590
Pos. | Part no. Quantity | Description Specification
1 620590 1| Pilot valve
2 620344 1| Seal kit
217

Ver. 1.0




Log Max 5000D
Spare part manual

Vs

Ver. 1.0 218



Log Max 5000D

Hydrauicsysterm.odViax5000D
Spare part manual
Reducer valve
Structure
620543
Pos. | Part no. Quantity | Description Specification
1 620543 1| Reducer valve
2 611309 1| Seal kit

219

Ver. 1.0




Log Max 5000D
Spare part manual

015

07

Ver. 1.0 220



Log Max 5000D

Hydrauicsysterm.odViax5000D
Spare part manual
Relief valve
Structure
611196
Pos. | Part no. Quantity | Description Specification
1 611196 1 [ Relief valve 330 bar
2 540047 1 [ O-ring 21.95x1.78
221

Ver. 1.0




Log Max 5000D
Spare part manual

Y6

Ver. 1.0

222



Log Max 5000D

Spare part manual Hydrauicysiem.ogViad0D

Relief valves
Structure
620399, 620407, 620484, 620400
Pos. | Part no. Quantity | Description Specification

620399 1| Relief valve 125 bar
2 620407 1 [ Relief valve 190 bar

620484 1 [Relief valve 280 bar
4 620400 1 [ Relief valve 320 bar
15 540072 1 [ O-ring 15.3x2.4

223

Ver. 1.0




Log Max 5000D
Spare part manual

Tew

Ver. 1.0 224



Log Max 5000D
Spare part manual

Servo caps S02 & S04

Structure

620342, 620390

Pos. | Part no. Quantity | Description Specification
1 620390 1|Cap

2 620383 1| Seal kit

3 620342 1| Cap

4 601000 1 [Hex plug 1/8” R

5 620379 1| Seal kit

6 620446 1 [ Spool limiter kit

225

Ver. 1.0




Log Max 5000D
Spare part manual

o

—

(=}
~
o

Ver. 1.0 226



Log Max 5000D

Spare part manual Hydrauicysiem.ogViad0D
Servo cap S03
Structure
620390, 620391
Pos. | Part no. Quantity | Description Specification
1 620390 1|Cap
2 620383 1 [ Seal kit
3 601001 1 [Hex plug 1/4” R
4 620391 1|Cap
5 620379 1 [ Seal kit

227

Ver. 1.0



aaaaaaaaaaaaaa




Log Max 5000D

Spare part manual Hydrauicysiem.ogViad0D
Cylinder @25/16-45
Structure
015462
Pos. | Part no. Quantity | Description Specification
1 620060-KIT 1 [Rod kit
2 620003 1 [ Seal kit
3 517214 2| Lock ring
4 015220 2 | Spherical bushing GE12E S
5 625004 2 [ Grease nipple M6

229

Ver. 1.0




Log Max 5000D
Spare part manual

Ver. 1.0 230



Log Max 5000D

Spare part manual Hydrauicysiem.ogViad0D
Cylinder 940/25-106
Structure
015669
Pos. | Part no. Quantity | Description Specification
1 620631-KIT 1 [Rod kit
2 620071 1 [ Seal kit
3 510120 1 [Link head
4 502704 1 [Nut M20x1.5
5 625004 1 [ Grease nipple M6
6 517227 1| Lock ring JV 35
7 510005 1 [ Spherical bushing GE 20 ES

231

Ver. 1.0




Log Max 5000D
Spare part manua I

er.1.0

232



Log Max 5000D

HydrauicsysiermL.ogVie&000D
Spare part manual
Cylinder @50/32-150
Structure
013202
Pos. | Part no. Quantity | Description Specification
1 013506-KIT 1 [Rod kit
2 620089 1 [ Seal kit
3 517236 2| Lock ring SGH 42
4 510020 2 | Spherical bushing GEG25-ES

233

Ver. 1.0




Log Max 5000D
Spare part manua I

er.1.0

234



Log Max 5000D

HydrauicsysiermL.ogVie&000D
Spare part manual
Cylinder ©50/32-192
Structure
013099
Pos. | Part no. Quantity | Description Specification
1 013516-KIT 1 [Rod kit
2 620089 1 [ Seal kit
3 517240 2| Lock ring SGH 47
4 510008 2 | Spherical bushing GE30-ES

235

Ver. 1.0




aaaaaaaaaaaaaa




Log Max 5000D

HydrauicsysiermL.ogVie&000D
Spare part manual
Hydraulic cylinder
Structure
018870
Pos. | Part no. Quantity | Description Specification
1 10000366 1 [ Tie rod kit
2 620004 1 [ Seal kit
237

Ver. 1.0




Log Max 5000D
Spare part manual

Ver. 1.0 238



Log Max 5000D
Spare part manual

Controbsysteml_ogViax5000D

239 Ver. 1.0



Log Max 5000D
Spare part manual

08

047

Log Max 5000D - Log Mate 510

240

Ver. 1.0



Log Max 5000D

Spare part manual Controsysterri.ogViaxb000D
Log Mate 510 #2
Structure
035125-2-KABE
Pos. | Part no. Quantity | Description Specification
1 401232 1| Cable "3”
2 401232 1| Cable “4”
3 401232 1| Cable “5”
4 401232 1| Cable “17
5 401296 1| Cable “1”
6 401296 1| Cable “2"
7 401296 1| Cable “10”
8 401296 1| Cable "9”
9 401232 1| Cable “r’
10 1401232 1| Cable “8”
11 401232 1| Cable "6”
12 1402571 1| Cable “20”
13 [402571 1| Cable “21”
14 017324 1| Cable
15 1402580 1| Cable “12/13”
16 |402551 1 [ Cable “14”
17 1401232 1| Cable “23”
18 017283 1| Sensor “15”
19 017283 1| Sensor “16”
20 |401232 1| Cable “34”

241

Ver. 1.0



Log Max 5000D
Spare part manual

Voo

Log Max 5000D - Dasa Forester

242

Ver. 1.0



Log Max 5000D

Spare part manual Controsysterri.ogViaxb000D
Dasa Forester #2
Structure
035127-2-KABE
Pos. | Part no. Quantity | Description Specification
1 401232 1| Cable "3”
2 401232 1| Cable “4”
3 401232 1| Cable “5”
4 401232 1| Cable “17
5 401296 1| Cable “1”
6 401296 1| Cable “2"
7 401296 1| Cable “10”
8 401296 1| Cable "9”
9 401232 1| Cable “7”
10 1401232 1| Cable “8”
11 401232 1| Cable "6”
12 |402573 1| Cable “20”
13 |[402573 1| Cable “21”
14 017324 1| Cable
15 [402580 1| Cable “12/13”
16 |[402554 1| Cable "14”
17 1401232 1| Cable “23”
18 017283 1| Sensor “15”
19 017283 1| Sensor “16”
20 |401232 1| Cable “34”

243 Ver. 1.0



Log Max 5000D
Spare part manual

Log Max 5000D - Log Mate 500

244

Ver. 1.0



Log Max 5000D

Spare part manual Controsysterri.ogViaxb000D
Log Mate 500
Structure
035125-KABEL
Pos. | Part no. Quantity | Description Specification
1 401232 1| Cable "3”
2 401232 1| Cable “4”
3 401232 1| Cable “5”
4 401232 1| Cable “17
5 401296 1| Cable “1”
6 401296 1| Cable “2"
7 401296 1| Cable “10”
8 401296 1| Cable "9”
9 401232 1| Cable “r’
10 1401232 1| Cable “8”
11 401232 1| Cable "6”
12 017283 1| Cable “15”
13 017283 1| Cable “16”
14 017324 1| Cable
15 1402580 1| Cable “12/13”
16 401151 1| Sensor cmpl. “14”
17 1401232 1| Cable “23”
18 1402573 1| Cable “20”
19 1402573 1| Cable “217

245 Ver. 1.0



Log Max 5000D
Spare part manual

13

.@ SBBIIID

Log Max 5000D - Dasa 4/Cabswin

246

Ver. 1.0



Log Max 5000D

Spare part manual Controsysterri.ogViaxb000D
Dasa 4 & Cabswin
Structure
005527-KABEL
Pos. | Part no. Quantity | Description Specification
1 014157 1| Cable "3”
2 014158 1| Cable “4”
3 014159 1| Cable “5”
4 014300 1| Cable “17
5 014298 1| Cable “1”
6 014299 1| Cable “2"
7 014174 1| Cable “10”
8 014173 1| Cable "9”
9 014160 1| Cable “r’
10 014161 1| Cable “8”
11 014301 1| Cable "6”
12 016279 1 [ Magnetic sensor “15”
13 016279 1 [ Magnetic sensor “16”
14 402206 1 [ Connection box Lower / Nedre
15 1401025 1| Cable “12/13”
16 401151 1| Sensor cmpl. "14”
17 1401027 1| Cable “23”
18 1401250 1| Cable “20”
19 1401250 1| Cable “217
20 671174 1| Cable “15”
21 671175 1| Cable “16”
22 671176 1| Cable “23”

247

Ver. 1.0



Log Max 5000D
Spare part manual

AR

‘/@.I.
-\

(N
AR oﬂf'\. y

\
\.{mé/m Y
g

Voo

Log Max 5000D - Dasa Forester

248

Ver. 1.0



Log Max 5000D

Spare part manual Controsysterri.ogViaxb000D
Dasa Forester
Structure
035127-KABEL
Pos. | Part no. Quantity | Description Specification
1 401232 1| Cable "3”
2 401232 1| Cable “4”
3 401232 1| Cable “5”
4 401232 1| Cable “17
5 401296 1| Cable “1”
6 401296 1| Cable “2"
7 401296 1| Cable “10”
8 401296 1| Cable "9”
9 401232 1| Cable “7”
10 1401232 1| Cable “8”
11 401232 1| Cable "6”
12 017283 1 [ Magnetic sensor “15”
13 017283 1 [ Magnetic sensor “16”
14 017324 1| Cable
15 [401025 1| Cable “12/13”
16 401151 1| Sensor cmpl. "14”
17 1401232 1| Cable “23”
18 1402573 1| Cable “20”
19 402573 1| Cable “21”

249

Ver. 1.0



Log Max 5000D
Spare part manual

Ver. 1.0 250



Log Max 5000D
Spare part manual

Controbsysteml_ogViax5000D

Eco Log & Rottne Dasa Forester

Structure

032250

Pos. | Part no. Quantity | Description Specification

1 018070 1| Plate

2 018071 1 [Plate

3 503060 2 [ Washer M12 Nordlock

4 501111 2 [Screw MC6S M12x40 12.9
5 401152 2| Cable sleeve M20x1.5

6 401776 1 [ Cable sealing M20

251

Ver. 1.0




Log Max 5000D
Spare part manual

13

.ﬂ STR-OIID

Log Max 5000D - IT/ PC & VU

252

Ver. 1.0



Log Max 5000D

Spare part manual Controsysterri.ogViaxb000D

IT/PC & VU
Structure
005535-KABEL
Pos. | Part no. Quantity | Description Specification
1 401232 1| Cable "3”
2 401232 1| Cable “4”
3 401232 1| Cable “5”
4 401232 1| Cable “17”
5 401296 1| Cable “1”
6 401296 1| Cable “2”
7 401296 1| Cable “10”
8 401296 1| Cable "9”
9 401232 1| Cable “r’
10 1401232 1| Cable “8”
11 401232 1| Cable "6”
12 016279 1 [ Magnetic sensor “15”
13 016279 1 [ Magnetic sensor “16”
14 402203 1 [ Connection box Lower / Nedre
15 1401025 1| Cable “12/13”
16 401151 1| Sensor cmpl. "14”

013007 1 [ Magnetic sensor Only / Endast IT/PC
17 1401232 1| Cable “23”
18 1401250 1| Cable “20”
19 [401250 1| Cable “217
20 |401073 1| Cable “15”, “16”, “23”

253

Ver. 1.0



Log Max 5000D
Spare part manual

Log Max 4000B/ 5000D/ 6000B/ 6000Twin/ 7000C/ 7000Twin/ E6

Ver. 1.0 254



Log Max 5000D
Spare part manual

Electrical system, saw unit 98, LM500, Dasa Forester

Controbsysteml_ogViax5000D

Structure

005532D

Pos. | Part no. Quantity | Description Specification

1 017283 2 | Magnetic sensor

2 526030 2 [ Spring

3 017324 1| Cable

4 501043 2| Screw MC6S M6x12 12.9
5 503065 2 | Washer M6 Nordlock

255 Ver. 1.0



Log Max 5000D
Spare part manual

- El Sagenhet 98 - Dasa 4/Cabswin 5000D

Log Max

256

Ver. 1.0



Log Max 5000D
Spare part manual

Electrical system, saw unit 98, Dasa4/Cabswin & IT/PC, VU

Controbsysteml_ogViax5000D

Structure

Pos. | Part no. Quantity | Description Specification

1 016279 2 | Magnetic sensor

2 526015 2 [ Spring

3 016317 2 [ Sleeve

4 016531 2 [Plate

5 503065 2 | Washer M6 Nordlock

6 501043 2| Screw MC6S M6x12 12.9

257 Ver. 1.0



Log Max 5000D
Spare part manual

Ve

Log Mate 510 Head Module

258

Ver. 1.0



Log Max 5000D

Spare part manual Controsysterri.ogViaxb000D
Faster Log Mate 510
Structure
Pos. | Part no. Quantity | Description Specification
1 016852 4 | Washer
2 402059 4 [ Rubber bushing
3 402585 4 | Spacer 6x10-9
4 502053 4 [ Nut M6 Locking FZB
5 016854 1 [ Bracket
6 517004 1 [ Circlip
7 402610 1 [ Term box
8 402086 Req / Erf| Wedge DT06 12 — POL
9 402080 Req / Erf | Connector DTO06 — 12SBCE05
10 402077 Req / Erf | Plug White / Vit
11 401310 Req / Erf| Cover M12 Female / Hona

259

Ver. 1.0



Log Max 5000D
Spare part manual

Log Max DASA 4/ Cabswin

Ver. 1.0 260



Log Max 5000D

Spare part manual Controsysterri.ogViaxb000D
Dasa 4 & Cabswin
Structure
033543, 033545
Pos. | Part no. Quantity | Description Specification
1 014363 1 [ Bracket
2 517004 1| Lock ring
3 501045 10 | Screw MC6S M5x1612.9
4 014250 1 [ Bracket
5 504019 4 [ Screw MF6S M5x16 10.9
6 7032410 1 | Box yellow D4CU
7 501104 1| Screw MC6S M10x140 12.9
8 503057 1 [ Washer M10 Nordlock
9 7009847 1 [Box red D418
10 7009845 1| Box blue D408D
11 7009846 1 |[Box green D408A

261

Ver. 1.0



Log Max 5000D
Spare part manual

Log Max DASA Forester

Ver. 1.0 262



Log Max 5000D
Spare part manual

Controbsysteml_ogViax5000D

Dasa Forester

Structure
035127
Pos. | Part no. Quantity | Description Specification
1 517004 1| Lock ring
2 501049 4 [ Screw MCG6S M6x30 12.9
3 502053 4 [ Nut M6 Locking FZB
4 017555 1 [ Bracket
5 7037701-R 1 [ Input box Red / Réd
6 7037700-R 1 | Output box Green / Gron
263 Ver. 1.0




Log Max 5000D
Spare part manual

72N
=
5@

€¢
80

Log Max IT/PC, VU

264

Ver. 1.0



Log Max 5000D

ControsystenmLogViax5000!
Spare part manual D
IT/PC & VU

Structure

033544, 033579

Pos. | Part no. Quantity | Description Specification

1 517004 1| Lock ring

2 014360 1 | Bracket

3 501015 4 [ Screw MC6S M4x16 12.9

4 402205 1 [ Term. box

265

Ver. 1.0




Log Max 5000D
Spare part manual

Log Max Ellada VU

266

Ver. 1.0



Log Max 5000D

Spare part manual Controsysterri.ogViaxb000D

Connection box VU
Structure
033548
Pos. | Part no. Quantity | Description Specification
1 402205 1 [ Term. box

013207 1| Terminal cmpl
2 401054 1 [Rail TS15 L=200 mm
3 500513 2| Screw MCS 4x5
4 402014 6 | Spacer M4x15
5 401071 2| Plug PG 16
6 401060 2 [Cable sleeve PG 7

401282 2 | Reducer PG11 -PG7
7 401060 1 [Cable sleeve PG7
8 401093 1 [ Cable sleeve PG 9
9 401157 5| Cable sleeve PG 16
10 401096 4 | Cable sealing PG 16 3x6 mm
11 401296 4 | Cable with connector L-90
12 401232 7 | Cable with connector 1.5m
13 503003 2 |Washer BRB FZB 5.3x10x1.0
14 012605 1 [ Ground wire
15 401051 26 | Terminal AKZ 2.5
16 401052 1 [End cover AKZ 2.5
17 401101 4 [ Ground connector Yellow — Green / Gul — Gron
18 401058 1 [ Jumper AKZ 4
19 500530 1| Screw MCS 5x6
20 500532 2| Screw MCS 5x10
21 401254 7 | Ground connection
22 402013 2 | Spacer M4x5
23 502003 1 [Nut M6M M5
24 1401253 1 [Rail Cu 12x3
25 500560 2 [Screw MCS 4x8

267

Ver. 1.0



Log Max 5000D
Spare part manual

8!

%
80

Log Max Elldda IT/PC

268

Ver. 1.0



Log Max 5000D

Spare part manual Controsysterri.ogViaxb000D

Terminal box IT/PC

Structure

033544

Pos. | Part no. Quantity | Description Specification

1 402205 1 [ Term. box

2 503002 4 | Washer BRB FZB 4.3x9.0x0.8
3 500513 4 [ Screw MCS 4x5

4 401519 2 [ Terminal MSTB-F 18-pin / 18-pol
5 401518 1 [ Terminal MSTB-F 16-pin / 16-pol
6 503003 2 [Washer BRB FZB 5.3x10x1.0

7 500530 2 [Screw MCS 5x6

8 401071 2| Plug PG 16

9 401060 2| Cable sleeve PG7

401282 2 | Reducer PG11 -PG7

10 401157 5| Cable sleeve PG 16

11 401096 4 | Cable sealing PG 16 3x6 mm

12 401060 1| Cable sleeve PG 7

13 [401093 1| Cable sleeve PG 9

14 401232 7 | Cable with connector 1.5m

15 401296 4 [ Cable with connector L-90

269

Ver. 1.0



Log Max 5000D

Spare part manual

270

Ver. 1.0



Log Max 5000D

Spare part manual Controsysterri.ogViaxb000D
Lower connection box
Structure
033544, 033554
Pos. | Part no. Quantity | Description Specification
1 402203 1 [ Term. box IT/PC & VU
1 402206 1 [ Term. box Dasa4 / Cabswin
2 401054 1 [Rail L=80 mm TS 15
3 500513 2| Screw MCS 4x5
4 402013 2 | Screw M4x5
5 401051 9| Terminal AKZ 2.5
6 401052 1| End cover AKZ 2.5
7 401101 2 | Ground connector Yellow — Green / Gul — Grén
8 401770 1 [Cable sleeve PG 9
9 401157 1| Cable sleeve PG 16 MS 16
10 401096 1 [ Cable sealing PG 16 3x6 mm
11 401073 1| Cable 12-part/led., L=3.6 m
12 1401071 1 [Plug PG 16

271

Ver. 1.0



Log Max 5000D
Spare part manual

Ver. 1.0 272



Log Max 5000D

Spare part manual Hose kits

Hose kits

273 Ver. 1.0



Log Max 5000D
Spare part manual

Hose kits

O0SZ LG8 NA Ieq 0G¥ s 0Ty GZTT09 67TT09 olfueg po- dsd ¥ "TAD oFtuy -1
TL0GT9 uwb /1 uu GGy GZTT09 0GTT09 *I1S y0- dsd ¥ 7S PTOJTUEW "V LV0ET9
JSC LS8 NH Ieq 0G¥ uu 09¢€ GCTTO09 6V7TT09 ofueg po- dsd g "TAD o3TUM 7T
,08T TLOSTO /T uur 70 GCTTO09 OLTTO09 06 70— dSsd d 7S PTOFTUBNW ¥ 9V0EVI
DSZ LG8 NA Ieq (QG¥ uur 00€ GZTTO09 67TT09 ofueg p0- dsd g "TAD °o3TUY "y
TLOSTO /7T uur gy e GZTTO09 0STTO09 *I31S 0- dsd d 7S PTOFTUBNW "d S70EV9
JSZ LS8 NE Ieq 0G¥ uur 0G/L GZTT09 67TT09 ofueg y0- dsd ¥ “TAD sFTuy ¥
,08T TLOSTO /T i 6L GCTTO09 OLTTO9 06 #0- dsd Y 7S PTIOFTUBW ¥ r70EV9
OS¢ LG8 NA Ieq 0G¥ s 0E0T GCTT09 0STTO09 *I3s v0- dsd ¥ °FTu¥y "OT
TL0GT9 wb/1 ww 9907 GZTT09 0LTT09 06 70- dsd CY¥ PTOFTUBW "1 EV0EV9
0SZ LS8 NE Ieq 0G¥ wur 0L0T GZTTIO09 0GTT09 *I3S $0- dsd g °JTuy -OoT7]
TLOSTO Wb /T uar 90TT GZTT09 OLTTO9 06 #0- dsd ¢d PTOFTUBN T c70ER9
0SZ LG8 NdI Ieq 0G¥ w0y GZTT09 6GTT09 *Xd "I3S p0- dsd
TLOGTO uwb/T ulr Te¥ GZTT09 67TT09 olfueg po- dsd Jue3 TTO peslq ITVY T70€EV9
JIosuas oJTuy Ioddn
L'9%0T uur 09¢ L“9%X0T 9SOY SAT3D9301d LY0ST9
030U JISTTOY T
ul ww 009 paenb SsoH TG0GT9
JOo30Ww ISTTOY ¥
ud uur 009 paenb SSOH TGS0ST9
*TAD uTT burTTed
Wb /€ uur 00¥ prenb osoH 670519
U.H.mﬂm ©9SOH pIepue]ls UGHUNM_” *s9ad anp Z mGﬂUQﬂ.m Z UoT3do9{uuo)| ‘ou SSOH
930N ‘ou jxedg 9ZTS Te3oL ou 3IBd | Tou 3IBd 1 butayata T UOT3OdUU0)
odi; ssol yazbuer |seoTnaxsg sbutiaTa SUOT3O9UuU0)
ur-b6nTd odEM = I4OoAM | I3ddn = "N | Te3IOL = 305 | 3Iuswiesxal dwunig ‘wiesay dunis | 3ybTeIls = I35 | SNDSSY Ieg MBS = JdS
AUDBTY = ¥ | Io0npoay = °‘poayd | buriey sansssaig = Dburiey 'soiIg | Isqunu = °‘ON | To99yM DbuTaInsespy = To99UM ' SESN
PIOFTUBW = °“TUBR | ISMOT = °OT | = 7 | TeuiolxXy = *Xg | ISPpUTTAD = *TAD | I93sweTp dwuti) = -~dwta)d
0TZ0TIZ "A LVP0GT °"Oou peSH woxjg

L770ST/000€¥9 "ON 3xBg
uo obenbuet

JIT OSOH T1exousd

274

Ver. 1.0



Log Max 5000D
Spare part manual

Hose kits

0S¢ LG8 NH Ieq Gg¢ wu 0GP TCTT09 8VTT09 ofueg 90- dsd T Z030w ISTTOY *d
,08T ZLOSTY u8/€ w86 % TZTT09 8V TT09 ofueg 90- dsd Tdd TS PTOFTUBW ¥ €E0EYI
0S¢ LG8 NH Ieq 0G¥v w0y T GZTT09 7ESTO09 06 90- dsd I03eTNnUNOOY
,GFE TLOSTY ub /T uw 06T GZTT09 0LTTO9 06 #0- dsd TGY PTIOJFTUBK "7 PSTET9
OSZ LS8 NH Ieq 0G6¥ uw Q9L GZTT09 09TT09 06 ¥0- dsd Sd PTOFTUBW "1
,08T TLOSTO ub/T uw 708 SZTT09 0LTTO09 06 ¥0- dsd CWd TS PTOFTUBW Y €ESTEYI
OS¢ LG8 NH Ieq 0G7p wur QLT GZTT09 0GTTO9 *I3Ss ¥0- dsd ¢d 3JUTOd 3salL
TLOSTY ub /T uw 90¢ SZTT09 0LTTO9 06 ¥0- dsd ¢d PTOFTUBW T S90E¥9
0S¢ LG8 NH Ieq 0GF uur 0GT GZTT09 0GTTO9 *I3s v0- dsd WS 3IUTOd 3S3L
TLOSTOY uwb /T uw 98T SZTT09 0LTTO9 06 ¥0- dsd WS PTOFTUBN "1 790€E¥V9
OS¢ LG8 NH Ieq 0GP s 0y 0T GZTTO09 0GTTO9 *I3s v0- dsd g "TAD utrT DBUTTT=4
TLOSTO ub/T uw 9L0T SCTT09 0LTTO9 06 $0- dsd €d PTOFTUBN "T GG0EP9
0S¢ LS8 NA Ieq 0GP ur 0€0T GZTTO09 0GTTO09 *I3s v0- dsd ¥ "TAD YuTlT BurTTag
TLOGTO uwb /1 uw 990T GZTT09 0LTTO09 06 #0- dSd €EY PTOFTUBW T 7SO0ET9
OS¢ LS8 NA Ieq 0G6F uw 0S0T GZTT09 0STTO09 X3S §0- dsd g "TAS wxe IS9TTOd Y
TLOGTO wb /T uw 980T GZTT09 0LTTO09 06 70- dSd €YY PTOFTUBW T €G0EV9
OS¢ LS8 NA 1eq 0G6¥ w08 GZTT09 67TT09 ofueg y0- dsd ¥ TAO uwie I9TTOY ¥
L,0€T TLOGTO wb /1 w88 GZTT09 0LTTO09 06 ¥0- dSd T7d PTOFTUBW "1 ZS0EV9
OS¢ LS8 NA Ieq 0GF wu QLY GZTT09 67TT09 ofuedg y0- dsd ¥ "TAO uwIe IsTTOY 7T
,08T TLOGTO ub /T W €29 SZTIT09 09TT09 06 70- dsd €yd PTOFTUBN T TS0EV9
JSC LS8 NA Ieq 0G¥ Wi 0ZL GZTT09 0STT09 "I3S ¥0- dsd g "TAS wre 197T0d 1
TLOGTO uwb /T W 9G L SZTT09 0LTTO9 06 ¥0- dsd CYY PTOFTUBW "1 0S0€EV9
paenb ssopy paxepuels butqyey -saag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jIedg 9ZTS Te3oq ou 3TEQ | Tou 3B 1 but3iata 1 uoT3OvaUUo)
odk3 ssoH yabus ([ssTnaasg sbutjiata SuUoT3O9UU0)
ur-bnTd oM = I40EM | I°oddn = 'n | T[e3OL = "30L | 3uswiesiy dunig ‘wjesxl dunis | 3ybTeIIs = "IIS | Sndssy Ied MBS = ¥dS
AUBTY = Y | Io0npoyY = POy | DbuTrley Lansssiag = DbuTley °SoIg | ISqUNU = °"ON | T[O99UM buTansesy = T99UYM *SESRN
PIOJFTUBW = °"TUBW | JI9MOT = "OT | 3J9T = "7 | TRUISIXH = "Xd | JASPUITAD = " TAD | zo3oweTp dwra) = ~dWtId
0TZ0TZ A LYP0GT "Oou peSH woxdg

LY70ST/000€EV9 "ON 3IB4g

uo °benbuet

3T OSOH [exousn

Ver. 1.0

275



Log Max 5000D

Spare part manual

Hose kits

L¥70ST/000EY9 "ON 3IxBg
uo sbenbuet

OS¢ LS8 NH Ieq QLY uur 0Ge6 0€TT09 78TTO09 olueg go- dsd T I030Ww ISTTOY "1
GEO0STO wl/T s TO0T 0ETTO9 CSTT09 I35 80- dsd Y €S PTOJFTUBW ¥ 7E€0EVO
OS¢ LG8 NH Ieq 0LV w079 0€ETT09 78TT09 olfueqg go- dsd T I030W ISTTOd *H
GEOSTO uwl/T uur T99 0€ETT09 ¢STT09 I35 80- dsd d ¢S PTIOFTUBN ¥ ce0EV9
JSZ LG8 NI 1eq QLY uur QfG 0€ETTO09 78TT09 ofueg go- dsd ¥ Iojow ISTIOY ¥
GEOSTO wZ/T ww 766 0ETT09 ZGTT09 ‘I35 80- dsd ¥V 7S PIOJTUEBW ¥ TE0EYI
OS¢ LG8 NH Ieq Gp¢g uur 09T ¢CTT109 78TT09 ofuedg gp- dsd €L PTOFTUBW "1
€L0ST9 wl/T s TTZ ¢CTT09 ¢STT09 I35 80- dsd €L TS PTOFTURW Y 780€EV9
0S¢ LS8 NH Ieq Gpe uur 09T ¢ZTT109 78TTO09 ofuedg gp- dsd €d PTOFTUBKN "1
€L0ST9 wl/T ww TTZ ¢ZTT09 ¢STT09 *I3S 80- dsd dd TS PTOFTUBRKW "o 6€0EV9
JS¢ LS8 NH Iedq G8¢ w0y ¢ TZTT09 TLTTO9 06 90- dsd I03eTnUNOOY
¢L0OST9 uw8/€ uur G6¢ TZTT09 87 TT09 ofued 90- dsd ¢hd PTOFTUBKN "1 8GTEVO
0S¢ LS8 NA Ied G8¢ uur 0Gg¢ TCTT09 9LTTO9 S% 90- dsd 2dd TS PTOFTUBK ¥
¢LOST9 uw8/€ wuu QZ€e TZTT09 TGTT09 I35 90- dsd dd PTOFTUBN °T LSTEYO
JS¢ LS8 NH Ieq G8¢ uur 0Z9 TZTTO09 9€TT09 olueg y0- dsd Gd PTOFTUBN °T
¢L0OST9 u8/€ i G/ 9 TZTT09 TGTTO09 *I3S 90- dsd ¥ “TAD TSSuM -sesR 9GTEVO
JS¢C LS8 NA Ieq G8¢ wu 00% TZTT09 TGTT09 *I3s 90- dsd g "TAD To9UMm "sesi
ZLOST9 u8/€ uw Gy iy TZTT09 TGTT09 *I3S 90- dsd I03eTNUNOOY SGTEVO
OS¢ LS8 NH Ieq G8¢ w00 TCZTT09 TGTTO09 *I3s 90- dsd I9¥oead
gz ~dutap ¢LOST9 u8/€ TCZTT09 WIY ToO9YM °SEeaN 8G0EV9
0SZ LS8 NE Ieq G8¢ uw 0G8 TZTT09 871109 ofueg 90- dsd T Iojow ISTTOY 7T
,08T ¢LOST9 u8/€ uu 9T6 TCZTT09 9LTTO9 G% 90- dsd ¢dd TS PTOFTUBNW "d 9€0€EV9
paenb SsoH pIepuels butjey -seag 3anD Z buraata Z UoT3dsuuo)| ‘ou SSOH
930N ‘ou jxed 9ZTS Te3o5L oW 3IBd | ToU 3IRd 1 butiata 1 uoT3OaUuUo)
odX3 sson yabus ([soTnaasg sbut3ayta SuUoT3O9UU0)
ur-6nTd 0dM = I40AM | x2ddn = n | TeIOL = 305 | 3Iuswiesai dwunis ‘wiesxy dwnis | 3ybreals = ‘I35 | Sndsey Ieg MBS = JdsS
AUDTY = Y | JIo0onpoy = "poy | DUuTley L2anssailg = DbuT3ley 'S92Id | I9quWnNU = °"ON | T[o99UM buTaInsesy = [99UYM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3FST = "1 | TBUISIXH = °"XH | ISpUTTAD = - TAD Io3sweTp dutI) = ~dwrad
0TZ0TZ "A LYP0GT ~ou pesH woxd

3T OSOH Texous)

276

Ver. 1.0



Log Max 5000D
Spare part manual

Hose kits

Ver. 1.0

277

0S¢ LS8 NH Ieq 08¢ uw 0G99 €ZTT09 €GTTO09 *I3S ¢T1- dsd d °ATeA JIojow meg
7L0GT9 uw?/€ uw €9 €CZTT09 €9TT09 06 ¢I- dsd Mmesqd TS PTOFTUBW ¥ €90E79
0S¢ LS8 NH Ieq QLY ww 056 0€TT09 78TTO09 ofueg gp- dsd d I030uW ISTTOY "1
SE0ST9 uwl/T ww TOO0T 0€TT09 ¢STT09 *I3S 80- dSd d €S PTOFTUBW " €80€EV9
paenb ssol paxepuels butqyey -saag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jIed 9ZTS Te3oq ou 3TEQ | Tou 3IBd 1 but3iata 1 uoT3OvUUo)
odk3 ssoH yabus (soTnaasg sbutjiayta SuUoT3DO9UU0)
ur-on1d omEM = I40aM | I9ddn = 'n | TeE3OL = "305 | Juswiesiy dunis = -wiesxld dwnis | JybTRIIS = "A3S | SNOSSY Iedg MBS = YdS
AUBTY = Y | TIo0npoyY = POy | DbuTrley sanssaiag = buTley *SoIg | ISqUWNU = °"ON | T[o99UM buTansesy = T99YM *SESRN
PTOJTUBN = °"TUBW | JISMOT = *OT | 3FST = *T | TeUISIXH = °"Xd | IoputThd = "TAD | zojsweTtp dwtad = -duta)
0T20TIZC "A LV70GT °"ou peSH woxjg

LY70ST/000€EV9 "ON 3IB4g

3T OSOH [exousn

us °benbuet




Log Max 5000D
Spare part manual

Hose kits

JSC LS8 NA Iedq G8¢ uur 08¢¢ TCZTT09 TLTTO9 06 90- dsd L PTOJTUBK
ZLOST9 u8/€ uu TZEZ TZTTI09 TGTT09 *I3S 90- dsd GL PTOJTUBRK "1 6TTEV9
0S¢ LG8 NH Ieq G8¢ uur 006 T TZTT09 TGTTO09 *I3Ss 90- dsd d PTOFTUBRW
¢LOST9 u8/¢ i 76T TCZTT09 87TT09 ofueg 90- dsd EWNd PTOFTUBN "o 8TTEVO
0S¢ LS8 NA Ieq G8¢ s 08T TCZTT09 TGTTO09 *I3s 90- dsd
ZLOST9 u8/€ wu T88T TZTT09 TGTT09 *I3S 90- dsd S50y SAT3093031d LTTEYI
JS¢C LS8 NA Ieq 0G¥ w099 GZTTO09 0GTTO09 *I3s v0- dsd g "TAD "1
TLOSTO uw? /T i L6G GCTTO09 0GTT09 "I3S ¥0- dsd Y PTOJFTUBRW 9TTEVO
JSC LS8 NA Ied 0GP uur 09¢ GZTTO9 67TTO09 ofueg y0- dsd ¥ "TAD "1
TLOGTO uw?/1 uur 0¥ GZTTO09 0GTT09 "I3Ss ¥0- dsd d PTOJTUEBN STTEVO
OS¢ LG8 NA Ieq 0G¥ wur 06 ¢ GCTTO09 0GTTO09 I3 70— dsd g "TAD ¥
TLOGTO uwb? /T wur 9c¢ GCTTO09 OLTTO09 06 70— dsd Y PTOJFTUBKW PITEVO
JSC LG8 NA Ied 0GP uur 0¢T GZTTO9 6VTTO09 ofueg y0- dsd ¥ "TAD ¥
.06 TLOGTO uw?/1 uur 79T GCTTO09 OLTTO9 06 #0- dsd d PTOFTUBK ETTEVO
paenb ssoH paepuels butjey -seag and Z butaata ¢ uoT3dauuo)| ‘ou SSOH
930N ‘ou jxed 9ZTS Te3o5L oW 3IBd | ToU 3IRd T but3ata 1 uoT3OaUuUo)
odX3 sson yabusr [soTnaasg sbutjyaTd SUOT3O9UU0)
ur-6nTd 0dM = I40AM | x2ddn = n | Te3IOL = 305 | 3Iuswiesal dwunig ‘wiesxy dwnis | 3ybreals = onossy Ieg MeS = Jds
AUDBTY = Y | Io0npoyY = "poy | DUTIjey 2anssaild = buTiey °soIg | Ioqunu = "ON | To9UM burtansesp T99UM ‘' Sean
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISpuTTAD = "TAD | I93sweTp dwtid = -~dwuta)
0TZ0TZ "A 906 °"OU peSH Woxdg

-906€/€00EV9 "ON 3}xBg
uo sbenbuet

278

Ver. 1.0



Log Max 5000D
Spare part manual

Hose kits

OST LG8 NH Ieq 06¢ uw 0997 6E£GT09 LZST09 06 ¢0- dsd S I030u meg
160519 wb /T uw G697 6E£GT09 LZST09 06 ¢0- dsd 1Sd TS PTIOFTUBK Y CTE619
0S¢ LS8 NA Iedq G8¢ uw 08¢t TZTITO09 TLTTO9 06 90- dsd ¥ "TAD pes3 aeq mes
ZLOST9 uw8/€ uw ZZeT TZTT09 TLTT09 06 90— dsd Td PTOFTUBN "T 6T6E79
JSC LS8 NiA 1eq 98¢ uw 0GGT TCTT09 TLTTO9 06 90- dsd g "TAD pes3 Ieq MES
ZLOSTO9 uw8/€ uw Z6GT TZTT09 TLTTO09 06 90- dSd TV PTOJFTUBN "T 8T6EV9
JSZ LS8 NA Ieq 0G6¥ uw 0GET GZTITO09 0STTO09 ‘23S §0- dsd 3Tun Mmes
TLOSTO wb/T uw /8¢ T SZTT09 0STT09 ‘I35 §0- dsd T -wiesx3 dwunis FI6ET9
OS¢ LS8 NA Ieq 08¢ wur 0eyT €CTIT09 €GTTO09 I35 C¢1- dsd d Iojow mMeg
7L0GST9 ub/€ W €ZST €CTT09 8LTT09 G ¢T- dsd 7L TS PTOFTUBW Y 0T6EV9
OS¢ LG8 NA Ieq 08¢ uu Oy ¢ €CTIT09 €GTTO09 ‘23S ¢1- dsd Y Iojouw meg
7L0ST9 ub /€ W € €CTT09 8LTT09 G ¢TI- dsd dS SATRA JIOj0W MeS 606E79
OST LG8 NA Ieq 06¢ wur 0GT 6€ST09 LZTST09 06 ¢0- dsd I Iojow meg
,08T T60ST9 uwb /T W G8T 6EST09 LZST09 06 ¢0- dsd SwelI STO0Y 9seSIH Z06€EV9
OST LG8 NH Ieq 06¢ W 0LZ 6€ST09 LZTST09 06 ¢0- dsd ¥ I030W Meg
2 08T T60ST9 ub/T WU G0€ 6€ST09 LZSTO09 06 Z0- dsd Asesan Asegy T06EV9
OS¢ LS8 NH Ieq Gg¢ w0091 TCTT09 8VTT09 ofueg 90- dsd d Iojow Mmesg
CLOSTI u8/€ ww GG9T TZTT09 T9TT09 06 90- dsd 7dd TS PTOFTUBW Y 0€0€EV9
pxenb ssol pIepuels butyey - saag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jxed 9ZTS Te3oL ‘OU 3IBE | Tou 3IE4 1 butaata 1 uoT3OdUuUo)
odA3 ssoH yabus (soTnaasg sbutjiata SuUoT3O9UU0)
ur-bntd oM = I40EM | Ioddn = | Te3aol = "30L | 3uswiesiy dunig ‘wjesal dunis | 3ybTeIIS = "IIS | Sndssy Ied MBS = ¥dS
AUBTY = Y | TIo0npoyY = "poy | DbuTrley Lansssiag = DbuTiey 'SsoIg | ISqUNU = °"ON | T[O99UM buTansesy = T99UYM ' SESRN
PIOJTUBW = °"TUBW | JI9MOT = "OT | 3J9T = "7 | TRUISIXH = "Xd | JASPUITAD = *TAD | zo3oweTp dwra) = -dWtad
0TZ0TZ A €LEOGT °"Ou peSH woxig

€ELEOST/V00EY9 "ON 3IxBd

uo °benbuet

556T - 00T I¥noIxSdns

Ver. 1.0

279



Log Max 5000D
Spare part manual

Hose kits

0S¢ LS8 NH Iedq 0G¥p uur 0S¥ GZTTO09 0STTO9 *I3S 70- dsd g "14D ¥
TLOSTO ub /T uur 98% GZTTO09 0LTTO9 06 ¥0- dSd T1dY DTOFTUBRK EETEVI
0S¢ LG8 NH Ieq G8¢ uur 08¢¢ TZTT09 TSTTO09 *I3S 90- dsd L PTOJTUBK
¢L0ST9 uw8/€ uu TZEC TZTT09 TLTTO9 06 90- dsd GL PTOFTUBN °T CeETEV
JSC LS8 NA Iedq G8¢ uur 0G8T TCZTT09 TGTT09 *I3S 90- dsd d PTOJTUBK
¢LOST9 u8/¢ 76871 TZTT09 87 TT09 ofueqg 90- dsd €Wd TS PTOJFTUBW Y 0ETEDRI
0S¢ LG8 NH Ieq 0GP s 0ee GZTTO09 67TTO09 ofueg y0- ds4 g I03ejoy
CETH TLOSTO uwb /T i yLZ GCTTO09 0OLTTO9 06 70- dsd dd PTOJITUBK 6C0EV9
0S¢ LS8 NA Ieq 0G¥ s 06T GZTTO09 6¥7TT09 ofueg y0- dsd ¥ I03e]0Y
CETH TLOGTO uwb/T ur yee GCTTO09 0LTTO9 06 70- dsd Yd PTOJTUBRW 8C0€EV9
JS¢C LS8 NA Ieq 0G¥ Gy e GZTTO09 67TTO09 ofueg y0- ds4 ¥ "TAD ¥
TLOSTO uw? /T ulr 68€ GCTTO09 0LTTO09 06 70- dsd TVYY DTOJFTUEBRW 9C0€V9
JSC LS8 NA Ieq 0G¥ uur 0ew GZTTO9 0GTTO09 *I3s ¥0- dsd g "TAD "1
TLOGTO uw?/1 uur G/ § GZTTO09 67TT09 ofueg y0- dsSd ¢d¥ DPTOJFTUBRW GCZ0EVO
OS¢ LG8 NA Ied 0GP uur 00€ GCTTO09 67TTO09 ofueg y0- dsd ¥ "TAD 1
TLOGTO uwb? /T w9 GCTTO09 67TT09 ofueg y0- dsSd CYY DPTOJFTUBKW 7C0EVI
JSC LG8 NA Ieq G8¢ uur 0LLT TCTT09 TGTTO09 I35 90- dsd I9doedd
Zz -dutap ¢L0GT9 u8/€ uur TT8T TCTT09 TGTT09 I35 90- dsd 950y 9AT30930dd T20€EP9
paenb ssoH paepuels butjey -seag and Z butaata ¢ uoT3dauuo)| ‘ou SSOH
930N ‘ou jxed 9ZTS Te3o5L oW 3IBd | ToU 3IRd T but3ata 1 uoT3OaUuUo)
odX3 sson yabus ([soTnaasg sbutjyaTd SUOT3O9UU0)
ur-bntg oM = I40EM | x2ddn = o | Te3IOL = 305 | 3uswiesali dunig ‘wiesxl dunis | 3ybreals = | endsey Ieg MeS = ddS
AUDTY = Y | JIo0onpoy = "poy | DUuTley L2anssailg = DbuT3ley 'S92Id | I9quWnNU = °"ON | T[o99UM buTaInsesy = [99UYM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISputThd = "TAD | I°93sweTp dwtid = -dwuta)
0TZ0TZ "A G9EQGT °"OuU pPEeSH woxg

G9€0ST/900E¥9 "ON 3IxBg
uo sbenbuet

280

Ver. 1.0



Log Max 5000D
Spare part manual

Hose kits

OST LG8 NH Ieq 06¢ uw 0997 6E£GT09 LZST09 06 ¢0- dsd S I030u meg
160519 wb /T uw G697 6E£GT09 LZST09 06 ¢0- dsd 1Sd TS PTIOFTUBK Y CTE619
0S¢ LG8 NH Iedq 08¢ uur Q0% T €CTTO09 €STTO09 *I3s ¢1- dsd g Iojou meg
7L0OST9 uwb/€ uw £6fT €CTT09 8LTT09 G ¢T- dsd 7L TS PTOFTUBW Y CC6ET9
0S¢ LS8 NiA 1eq 08¢ uw 00¢ €CTT09 €GTT09 *I3s ¢1- dsd ¥ I0jouw meg
7L0ST9 uwb/€ uw £6¢ €CTT09 8LTTO9 Gy ¢T- dsd dS SATEA JIO0j0W Meg TZ6ETV9
JSZ LS8 NA Ieq 98¢ uw Q0GT TCTT09 TO9TTO09 06 90- dsd d Iojow Mmeg
ZLOSTO u8/€ uw 726G T TZTT09 TLTTO09 06 90- dsd 7dd TS PIOFTUBH " 0C6EF9
OS¢ LS8 NA Ieq 98¢ wur 08¢T TCTT09 TLTTO9 06 90- dsd ¥ "TAD peso3 1eq MES
ZLOSTI u8/€ ww ZZeT TZTT09 TLTTO09 06 90- dsd Td PTOFTUBKW 1T 6T6E79
OS¢ LG8 NA Ieq 98¢ uw 0GST TZTT09 TLTTO9 06 90- dsd g "TAD pes3 IeQq MES
ZLOST9 u8/€ W Z6GT TZTT09 TLTTO09 06 90- dsd TV PTOFTUBN T 8T6EVI
OS¢ LS8 NH Ieq 0G¥ wur 0GET GZTITO09 0STTO09 ‘IS y0- dsd JTun meg
TLOGTO uwb /1 uur [ 8ET SGCTTO09 0GTTO09 "13S 70— dsd T -wjesaxl dunig 7I16EV9
OST LG8 NH Ieq 06¢ wur 0§ T 6€ST09 LZTST09 06 ¢0- dsd I Iojow meg
,08T T60ST9 ub/T U G8T 6EST09 LZST09 06 ¢0- dsd SwelI STOY ISeSIDH Z06€E79
OST LG8 NA Ieq 06¢ wur QLe 6€ST09 LZTST09 06 ¢0- dsd ¥ I03j0W Mmeg
,08T T60ST9 ub/T s G0¢ 6€ST09 LZSTO09 06 Z0- dsd Ases1n Asegy T06EV9
pxenb ssol pIepuels butyey - saag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jxed 9ZTS Te3oL ‘OU 3IBE | Tou 3IE4 1 butaata 1 uoT3OdUuUo)
odA3 ssoH yabus (soTnaasg sbutjiata SuUoT3O9UU0)
ur-bnTd oM = I40EM | I°oddn = 'n | T[e3IOL = "30L | 3uswiesiy dunig ‘wjesal dunis | 3ybTeIIS = "IIS | Sndssy Ied MBS = ¥dS
AUBTY = Y | TIo0npoyY = "poy | DbuTrley Lansssiag = DbuTiey 'SsoIg | ISqUNU = °"ON | T[O99UM buTansesy = T99UYM ' SESRN
PIOJTUBW = °"TUBW | JI9MOT = "OT | 3J9T = "7 | TRUISIXH = "Xd | JASPUITAD = *TAD | zo3oweTp dwra) = -dWtad
0TZ0TZ A €LEOGT °"Ou peSH woxig

€LEOST/800EY9 "ON 3IxB4

uo °benbuet

550€ - 00T F¥nOoI=dns

Ver. 1.0

281



Log Max 5000D
Spare part manual

Hose kits

JSC LS8 NA Ieq QLW s 000T 0€TTO09 ¢STT09 *I3s 80- dsd €dd TS PIOFTUBN °“d
aa SE0STO uwl/T ulr 90T 0€ETT09 ¢STT09 "I3S 80- dsd aa 6CTEVI
JSC LS8 NA IBeq 08¢ uur 096 €CTTO09 €STTO9 I35 ¢1- dsd Td
7L0GT9 uwb/€ wu €T0T €ECTTO09 ESTTO9 I35 ¢T1- dsd 950y 9AT309304dd 8CTEVO
€Td 00T HV¥S Ied Qv E uur 086 ¢7TT09 LSTTO9 ‘138 91- dsd L TS PTOFTUBNW °H
L T80GT9 ul wu 670T ¢7TT09 LSTTO09 I35 91- dsd L LCTEVO
€Td 00T 4V¥S Ieq Gp¢e uur 086 ¢vTT09 LSTTO9 *I3s5 91- dsd d TS PTOFTUBN "H
d T80GT9 ul uu 6701 ¢7TT09 LSTTO9 "13S 91— dsd d 9CTEVI
paenb ssoy pIepuels butyey -seag 3Ind Z butaata Z uoT3osuuop| ‘ou SsoH
930N ‘ou jxed 9ZTS Te3o5L oW 3IBd | ToU 3IRd 1 butiata 1 uoT3OaUuUo)
odX3 sson yabusr [soTnaasg sbut3ayta SuUoT3O9UU0)
ur-6nTd 0dM = I40dAM | x=ddn = | Te3ol = "305L | 3uswiesiy dunigs ‘wiesxl dunis | 3ybreals = | eonossy Jed MmeS = ¥dS
AUDTY = Y | JIo0onpoyY = "poyY | DUuTIey L2anssailg = DuT3ley °S92Id | I92quWnU = °"ON | T[o99UM buTansesy = To99UYM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISpuTTAD = "TAD | I93sweTp dwtid = -~dwuta)
0TZ0TZ "A ZLZ0GT "~ou pesH woxJg

ZLZ/dd-600E¥9 "ON 3xBg

uo sbenbuet

TTOITAS

282

Ver. 1.0



Log Max 5000D
Spare part manual

Hose kits

OS¢ LG8 NA Ieq 0G¥ uw Q00T GZTITO09 67TT09 ofueg y0- dsd g I03e309
d PO IBN TLOSTO uwb /T ww SyOT GZTIT09 0STT09 ‘I35 y0- dsd d 9TE6 OSOH LTE6TI
OS¢ LS8 NH Ieq 0G¥ wur 00pT GZTITO09 0STTO09 ‘IS y0- dsd d LTE6 9SOH
d PI3IeN TLOSTO uwb /1 uur GppT SCTTO09 67TT09 olueg p0- dsd d PTOFTUBW "1 9TE6TVI
OS¢ LS8 NH Ieq 0G6¥ uw Q00T GZTITO09 67TT09 ofuedg y0- dsd Y I03e3j0Y
Y PoxIen TLOGSTY ub/T uw GF0T GZTT09 0STT09 ‘IS y0- dsd Y €826 9SOH 782679
OS¢ LS8 NH Ieq 0G¥ uur Q0% T GZTT09 0GTTO9 *I3S v0- dsd Y 78C6 °9SOH
Y PoYIeRN TLOSTO uw?/1 wu Gf T GZTTO9 6VTT09 olueg p0- dsd Y PTOFTUBWN "1 £€82679
pxenb ssoH pIepuels butyey - saag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jxed 9ZTS Te3oL ‘OU 3IBG | Tou 3IE4 1 butaata 1 uoT3oduUuo)
odA3 ssoH yabus (soTnaasg sbutjiayta SuUoT3DO9UU0)
ur-bntd oM = I40EM | I°oddn = *n | Te3OL = "30L | 3uswiesil dunis = ‘wiesxl dwnis | 3ybTRIIS = I35 | SNOSSY Iedg MBS = JdS
AUBTY = Y | TIo0npoyY = POy | DbuTrley sanssaiag = buTley *SoIg | ISqUWNU = °"ON | T[o99UM buTansesy = T99YM *SESRN
PIOJTUBW = °"TUBW | JI9MOT = "OT | 3J9T = "7 | TRUISIXH = "Xd | JASPUITAD = *TAD | zo3oweTp dwra) = -~dWtId
0TZ0TZ A L8EZ °"ou pesSH woxg
-L8EZ/0TOEY9 "ON 3IIBg TOI3UOD JI03®30Y9

us °benbuet

Ver. 1.0

283



Log Max 5000D
Spare part manual

Hose kits

OST LG8 NH Ieq 06¢ wur 0% 9 6E€GT09 67 TT09 ofueg y0- dsd ¥ "TAD @3tuy "N
T60GT9 ub/T W %89 6E£GT09 LZST09 06 ¢0- dsd PL PTOFTUBN T CITER9
OST LS8 NI Ieq 06¢ um 0Z9 6€ST09 6VTT09 ofueg y0- dsd g "TAD °3TUY "N
T60ST9 uwb/T wu €/9 6EGTO09 67TT09 ofueg y0- dsd Y "TUBW BIJIXY TTTEYO
pxenb ssoH paepuels butjey -seag and Zz butraata Z uoT3dsuUuop| ‘ou SSOoH
930N ‘ou jxeg 9ZTS Te3oL ou 3FEQ | Tou 3IBd 1 butiata 1 UOT3OaUuUo)
odXk3 ssoH yabuer ([seTnaasg sbut3ayta SUOT3O9UU0)
ur-ontd OEM = 140dM | xaddn = *n | Te3OL = 305 | 3Juswiesal dwunjis = ~wiesay dwunis | 3ybreals = I35 | onosoy Ied MBS = YdS
IUDTY = "9 | Io0onpay = "payY | buTriey sansssid = buriey °s8ag | Isqunu = °"ON | [e9yM butansesH = TS9UM - SEORW
PTIOJITUBN = °“TUPK | ISMOT = °*OT | 3I9T = °T | TeuI=3IxXy = X9 | ISPUTITAD = *TAD | xoj3sowetp dwuti) = -~dwTta)d
0T20TIZ "A ZLGE °"ou pesSH woxj

-ZLSE/TTIOEY9 'ON 3Ix®Bg
uo Sbenbuet

284

Ver. 1.0



Log Max 5000D
Spare part manual

Hose kits

€Td 00T HVS Ieq Gye uu 0062 ZVTT09 LSTTO9 ‘23S 91- dsd L TS PTOFTUBW "4
I PoYIBR T80ST9 ul uw 0062 ZVTT09 LSTT09 ‘I35 91- dsd sueI) LOT6¥9
OS¢ LS8 NA aeq 0L wir 0v62 0€TTO09 ZSTT09 *I3s 80— dsd €dd TS PTIOFTUBK "d
dd POYIBN SE0STI wl/T W 076 0€TT09 ¢STT09 *I35 80- dsd sueln 90T6¥%9
€T3 00T HVS Ieq S uu 0062 ZVTT09 LSTTO09 ‘23S 91- dsd d TS PTOFTUBW "4
d PoYIBR T80ST9 ul Wi 0062 ZVTT09 LSTT09 ‘I35 9T- dsd sueIn €0T6%9
OS¢ LS8 NH Ieq 0S¥ wur 00CT GZTITO09 0STTO09 *I3s ¥0- dsd ToATMG
TLOGTO uwb /1 uur 9¢ T SGCTTO09 0LTTO9 06 #0- dSd T -wjesaxl dunig SCTEVO
OS¢ LS8 NH Ieq 0G7F uw 0Gce GZTT09 0GTTO9 *I3s ¥0- dsd T -wjesxj dunig
YHIN PSYIeR TLOGTY ub/T uw 0SZE SZTITO09 0STTO09 *I3S $0- dsd suein 6GEECT
€Td 00T 4dVS Ieq Gv¢ wur OFTE TLETO9 €GTTO9 *I3S C1- dsd sSweIy 39deId
TH PS}Ien 080ST9 ub/€ W OFTE TLETO9 €GTT09 ‘IS ¢1- dsd suei) 6VECT
pxenb ssol pIepuels butyey - saag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jxed 9ZTS Te3oL OU 3IBA | Tou 3IE4 1 butaata 1 uoT3OdUuUo)
odA3 ssoH yabus ([ssTnaasg sbutjiata SuUoT3O9UU0)
ur-bnTd oM = I40EM | Ieddn = | Te3aol = *30L | 3uswiesil dunig ‘wjesay dunis | 3ybrexls = | snossy Ied MES = ¥dS
AUBTY = Y | Io0npoyY = POy | DbuTrley Lansssiag = DbuTley °SoIg | ISqUNU = °"ON | T[O99UM buTansesy = T99UYM *SESRN
PIOJFTUBW = °"TUBW | JI9MOT = "OT | 3J9T = "7 | TRUISIXH = "Xd | JASPUITAD = " TAD | zo3oweTp dwra) = ~dWtId
0TZ0TZ A XXXXXX °"ou pesSH woxjg

XXXXXX/ZTI0E€EV9 "ON 3xBd

uo °benbuet

Ver. 1.0

285



Log Max 5000D
Spare part manual

Hose kits

0SZ LG8 NdI Ieq 08¢ ww Q0Ey T €ZTT09 €GTT09 *I3S zI1- dsd d Iojow Mmeg
7,L0GT9 ul /€ uw €ZGT €ZTT09 8LTT09 Gy ZI- dsd 7l IS PIOJTUBW Y 0T6EF9
DSz LG8 NdI 1eq (08¢ w0y € €ZT109 €GTT09 *I3s Z1- dsd ¥ Io3jou MeS
71.0GT9 ub/€ uu €€y €ZTT09 8LTT09 Sy ZTI- dsd dsS SATeA I030U MBS 606€79
DSz LG8 NdI 1eq G8¢ ww 009T TZTIT09 8V TT09 ofueg 90- dsd @ Iojow Meg
ZL0GT9 u8/€ uw GG9T TZTT09 T9TT09 06 90- dsd 7dd IS PTOJTUBW Y 0E0EF9
JSZ LG8 NiI Ieq 0G¥ uw 0zz GZT109 091109 06 ¥0- dsg JTun meg
oGV TL0GT9 wb/T uw €7 GZTT09 671109 ofueg y0- dsd Aseoan Asey OTTERO
DSz LG8 NI Ieq 0G¥ ww /9T GZTT09 67TT09 ofuedg y0- dsd g "TAD peosJ Ieq MES
,08T TL0GT9 wb/T ww €71 GZTT09 09TT09 06 ¥0- dsd TV PTOJTUPW "1 6L0EVY
JSZ LG8 NI Ieq 0G¥ uw 06T GZT109 671109 ofuedg y0- dsd ¥ "TAD peeJ 1eq MES
,08T TL0GT9 wb/1 ww yeEST GZTT09 0LTTO9 06 ¥0- dsd Td PTOFTUBW "7 8L0EV9
pxenb ssoH paepue3s butjey -ssag and Zz buraata Z UOT3D9uuo)| "Oou SSOH
930N ‘ou jxed 9ZTS Te3o5L OU 3TBA | ToU 3IBd T but3ata 1 uoT3OaUuUo)
odA3 ssoy yabus ([soTnaasg sbutjyaTd SUOT3O9UU0)
ur-o6n1d OEM = I40dEM | x=ddn = *n | T30l = 305 | 3juswiesxl dwunis = -‘wiesay dwunig | 3ybrexls = "I3S | ondsey Ieg MBS = JdS
AUDTY = Y | JIo0onpoy = "poy | DUuTley L2anssailg = DbuT3ley 'S92Id | I9quWnNU = °"ON | T[o99UM buTaInsesy = [99UYM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISputThd = "TAD | I°93sweTp dwtid = -dwuta)
0120TZ "A €LEQST °"OuU peSH woxg
€LEOST/ETOEY9 "ON 3IxB4 86 MES

uo sbenbuet

286

Ver. 1.0



Log Max 5000D
Spare part manual

Hose kits

JSZ LS8 NA Ieq 08¢ uw Q€T €CTT09 €GTTO09 *I3Ss ¢1- dsd g Iojouw Mmeg
7L0ST9 ub /€ uw gZGT €CTT09 8LTT09 G ¢T- dsd 7L TS PTOFTUBW Y 0T6EF9
OS¢ LS8 NA Ieq 08¢ wur 0F € €CTIT09 €GTTO09 I35 C¢1- dsd Y I030u Mmeg
7L0GST9 ub/€ W € €CTT09 8LTT09 G ¢T- dsd dS SATEA JIO0j0W MeS 606E79
OS¢ LG8 NA Ieq 0G¥ uw Qce GZTITO09 09TTO09 06 70- dsd Tun Mmes
TLOSTO uwb /T ww € L7 SZTIT09 67TT09 ofued y0- dsd Aseaxn Asey 0TTEPRI
0S¢ LS8 NA Ieq 0G¥ uur 0L9T GZTTO09 6VTTO09 olueg p0- dsd g "TAD peeF aeq MES
TLOGTO uwb /1 uur €L T SGCTTO09 09TT09 06 #0- dSd IV PTOFTUBN °T 6L0EVO
JSZ LS8 NE Ieq 0G¥ i Q6% T GZTTO09 67TT09 ofueg y0- dsd ¥ "TAD pseJ 1eg MES
TLOGTY ub/T uw FEGT GZTT09 0LTTO9 06 ¥0- dsd Td PTOFTUBW T 8LOEVI
OS¢ LS8 NH Ieq Gg¢ w0091 TCTT09 8VTT09 ofueg 90- dsd d Iojow Mmesg
CLOSTI u8/€ ww GG9T TZTT09 T9TT09 06 90- dsd 7dd TS PTOFTUBW Y 0€0€EV9
pxenb ssol pIepuels butyey - saag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jxed 9ZTS Te3oL OU 3IBA | Tou 3IE4 1 butaata 1 uoT3OdUuUo)
odA3 ssoH yabus ([ssTnaasg sbutjiata SuUoT3O9UU0)
ur-bnTd oM = I40EM | I°oddn = 'n | T[e3OL = "30L | 3uswiesiy dunig ‘wjesxl dunis | 3ybTeIIs = "IIS | Sndssy Ied MBS = ¥dS
AUBTY = Y | Io0npoyY = POy | DbuTrley Lansssiag = DbuTley °SoIg | ISqUNU = °"ON | T[O99UM buTansesy = T99UYM *SESRN
PIOJFTUBW = °"TUBW | JI9MOT = "OT | 3J9T = "7 | TRUISIXH = "Xd | JASPUITAD = " TAD | zo3oweTp dwra) = ~dWtId
0TZ0TZ A €LEOGT °"Ou peSH woxg

€LEOST/VIOEV9 "ON 3IxB4
uo °benbuet

TX 86 MES

Ver. 1.0

287



Log Max 5000D
Spare part manual

Hose kits

DST LG8 NdI Ieq 06¢C ww 089 6€GT09 625109 *I3S z0- dsd Z ¥20Td I0T0D
160619 wb/T uw 869 6€5T09 LZGT09 06 ¢0- dsd dzd dwng I0TOD 9% TEV9
OST LG8 NHI Ieq 06¢C w00 L 6€GT09 625109 *I3S z0- dsd T 320Td I0TOD
160619 wlb/T ww g/ 6EGT09 LZGT09 06 ¢0- dsg d1o dwng IOTOD STIEV9
DST LG8 NdI Ieq 06¢C uw 0Z6T 6€GT09 091109 06 ¥0- dsg LzD dwng I0TOD
.06 160619 ub/T uw €67 6€GT09 671109 ofueg y0- dsd yuel I0T0D Y YV1EVO
DST LG8 NHI Ieq 06¢C uw 0967 6€GT09 09TT09 06 ¥0- dsg LT1D dwng I0TOD
.06 160619 wb/T uw €T0¢ 6EGT09 67TT09 ofuedg y0- dsd Yuel I0TOD "1 EVIEYY
OST LG8 NiI Ieq 06¢C uw 0ZLT 6€GT09 091109 06 ¥0- dsg ¥a dumg I0T0D
LE€T 160619 wb/T uw 9§ LT 6€GT09 TEGT09 ofuedg z0- dsd Gdd IS PTOJTUBW Y ZVIER9
OST LG8 N Ieq 06¢C ww 0QET 6€GT09 09TT09 06 ¥0- dsg d dung I0T0OD
.06 T60G6T9 wb/T ww 9zeT 6€GT09 TEGT09 ofued z0- dsd Wd PTOITUPW "1 TVIERO
wl/1 ww 00ZT paenb 9soH GG0GT9
pxenb ssoH paepue3s butjey -ssag and Zz buraata Z UOT3D9uuo)| "Oou SSOH
930N ‘ou jxed 9ZTS Te3o5L oW 3IBd | ToU 3IRd 1 butiata 1 uoT3OaUuUo)
odX3 sson yabusr [soTnaasg sbut3ayta SuUoT3O9UU0)
ur-bntg oM = I40EM | x2ddn = o | Te3IOL = 305 | 3uswiesali dunig ‘wiesxl dunis | 3ybreals = | endosay Ieg MeS = d4S
AUDTY = Y | JIo0onpoyY = "poyY | DUuTIey L2anssailg = DuT3ley °S92Id | I92quWnU = °"ON | T[o99UM buTansesy = To99UYM ' SESN
PTOJTUBW = °"TUBW | ISMOT = "OT | 3IST = *T | TBUISIXH = °"XH | ISpuTTAD = "TAD | I93sweTp dwtid = -~dwuta)
0120TZ "A 86E0GST 'OU PESH WoxJ

86€E0ST/STOEY9 "ON 3IxBg
uo sbenbuet

288

Ver. 1.0



Log Max 5000D
Spare part manual

Hose kits

OST LG8 NA Ieq 06¢ W QLL 6EST09 LZGST09 06 ¢0- dsd Iojou Meg
T60GST9 /T uw T8 6EST09 67TT09 ofueqg y0- dsSd ‘TURW ISUOTSUSL 9G66Z¥%9
0S¢ LS8 NH Ieq 06¥ w07 S GZTT09 67TT09 ofueg y0- dsd d ~TUBW ISUOTSUSL
TLOSTO wb/1 W €69 SZTT09 67TT09 olued y0- dsd PTOFTURW MBS §G6C79
OS¢ LG8 NH Ieq G8¢ ww 0TS TCTT09 8¥TT09 ofueg 90- dsd d Iojow MeS
CLOGTY u8/€ ww Gq TZTT09 TSTT09 "23S 90- dsd ‘TUBW ISUOTSUSL 7S6C79
0S¢ LG8 NA Iedq G8¢ uur 0%6 TZTT09 TGTT09 *I3S 90- dsd ‘TuBW ISUOTSUS]
CLOSTO uw8/€ W T66 TZTT09 T9TT09 06 90- dsd d projruew 3ybTy €S6C79
paenb SsoH paepuels burtjey -ssag anp Z buraata ¢ UOT3Dd3Uuuo)|( "Ou SSOH
930N ‘ou j3aeg 9ZTIS Te3oL oW 3IBd | Tou 3IBd 1 butiata 1 uoT3oauuo)
odA3 ssoH yzbust |[ssTnaasg sbuTt3layTta SuoT3O9aUU0)
ur-6ntd oM = 1403M | rIeddn = *n | Te3OoL = ‘30 | 3Fusuwiesal dwnis = -wiesal dwnis | 3UybPTRIIS = IS | SnOSSY Ied MBS = ¥dS
IUBTY = ¥ | I°0npoayY = ‘poayY | buriey sanssoid = burtiey °"soig | IL2qUNU = °‘ON | T99UM DbUTINSeS| = T99UYM ° SesS|N
PTOFTUBW = °"TUeW | I9MOT = "OT | 3FST = T | TRUISIXY = °"XT | ISPUTTAD = °"TAD | zojoweTp dwTtid = -dwrad
0TZ0TZ "A XXXXXX °"ou pesH woxjg
XXXXXX/9TOEV9 "ON 3xed D06 " TuRW ISUOTSUS] oSTgelsnlpy

uo obenbuet dooos XeWw boT 3T SsoH

Ver. 1.0

289



Log Max 5000D
Spare part manual

Hose kits

DSZ LG8 NH Ieq Gg8¢ uur Q0¥ TZTT09 T9TT09 06 90- dsg @ xojow Mmes
Z¢LOGT9 u8/€ uw TGh TZTT09 TGTT09 "I3S 90- dsd *TUBU JISUOTSUSL LS62V9
DST LG8 NI 1eq 06¢C ur /[ 6€GT09 LZST09 06 ¢0- dsg I030W MES
T60GT9 Wb/ ww yT8 6€GT09 671109 ofueqg y0- dsd *TUBUW JISUOTSUS]L 966219
JSZ LG8 NHI Ieq 0GF uw 0% G GZTTO09 6VTT09 olfueg y0- dsd d °"TuPW ISUOTSUSJ
TL0OGT9 Wb /T uur €69 GZTT09 67TT09 olfuedg y0- dsd SATEA IO030U MBS GS62H9
JSZ LG8 NdI Ieq Gg¢ uw 0y 6 TZTT09 TGTT09 *I31s 90- dsd ‘TUBUW JISUOTSUS]
CLOGT9 u8/€ uu 166 TZTT09 T9TT09 06 90- dsg a proyruew 3ybTy €562%9
paenb ssoH paepuels butjey -seag and Z butaata Z uoTr3dsuuop| ‘ou SSOoH
930N ‘ou jaeg 9ZTS Te3oqn ou 3IBd | Tou 3IBd 1 butiata T uoT3d™{aUUO)
odXk3 ssol yzbuer |seoTnaxsg sbutiaTa SUOT3O9UuuU0)
ur-bnTd 0EM = Id40dM | Ieddpn = *n | Te3OL = "30L | 3uswiesay dunis = ‘wiesxl dwnig | 3ybreals = I35 | endsey Ieg MBS = YdS
IUBTY = ¥ | Io0npoay = "poayY | buriey sanssaid = burtley °"soIg | ILqUNU = °"ON | To99UM DbUuTInsSes| = To99UYM °SESaN
PIOJTUBW = °“TUBW | ISMOT = °"OT | 3J9T = "7 | TRUISIXY = *XH | JISPUTTAD = "TAD | IFo3oweIp dwTta) = -dwta)d
0TZ0TIC "A XXXXXX °"ou pesSH woxqg
XXXXXX/LTOEV9 "ON 3xBg O0(0f “TUu®BW JISUOTSuU™®] NHQMPWD.ﬁU4
uo ebenbuet doooS xeW boT 3T ©soH

290

Ver. 1.0



Log Max 5000D
Spare part manual

Hose kits

OS¢ LS8 NA Ieq 0G¥ W 0ZyT GZTITO09 LZST09 06 ¢0- dsd ¥ Iojou Mmeg

0067 - 00T 3Inpxadng TLOSTO ub /T SZTITO09 0STT09 ‘I3S y0- dsd osesan Ixo3depy ZSTEVI
OS¢ LS8 NH Ieq 0G¥ W 0ZyT GZTITO09 0LTTO9 06 ¥0- dsd ¥ I030W Meg

UOT3eDTIONT 9Se3dD TLOSTO uw?/1 GCTTO09 0GTTO09 "13S 70— dsd osea1n x93depy LYTEVO
OST LG8 N4 Ieq 0G¥ w079 GZTT09 pojou ISTTOY T ISPOOUH

butansesy yjbust TLOSTO ub /T ) SS0Y ©AT1093014d 0V TEVO
0S¢ LS8 NH Ieq 0G¥ uur QLS GZTTO09 pojou ISTTOd Y ISPOODUH

butansesy yizbusg TLOGTO uwb /1 uur 0,9 9S50y 9AT3D9301d 6ETEVO
OS¢ LS8 NH Ieq 06¥ ww 00ZT GZTITO09 0STTO09 *I3s ¥0- dsd ToATMS

YN TLOGSTY ub/T uw 9€zT GZTT09 0LTTO9 06 ¥0- dsd T -wiesx3 dwnis SCIERI
OST LG8 NH Ieq 06¢ wur 08¢ 6€ST09 0STTO09 *I3S 0- dsd JTun meg

T60ST9 uw? /1 wur /L T¢ 6€GT09 0GTT09 "I3Ss ¥0- dsd ToATMG VZTIEVO

pxenb ssol pIepuels butyey - saag ano Z butiata Z uoT3osuuo)| ‘ou SsOoH
930N ‘ou jxed 9ZTS Te3oL OU 3IBA | Tou 3IE4 1 butaata 1 uoT3OdUuUo)
odA3 ssoH yabus ([ssTnaasg sbutjiata SuUoT3O9UU0)

ur-bnTd oM = I40EM | Ieddn = | Te3aol = *30L | 3uswiesil dunig ‘wjesxl dunis | 3ybTeIIs = "IIS | Sndssy Ied MBS = ¥dS
AUBTY = Y | Io0npoyY = POy | DbuTrley Lansssiag = DbuTley °SoIg | ISqUNU = °"ON | T[O99UM buTansesy = T99UYM *SESRN
PIOJFTUBW = °"TUBW | JI9MOT = "OT | 3J9T = "7 | TRUISIXH = "Xd | JASPUITAD = " TAD | zo3oweTp dwra) = ~dWtId
0TZ0TZ A XXXXXX °"ou pesSH woxjg

XXXXXX/6T0EV9 "ON 3xBd

uo °benbuet

oS0y SNOSUETT9OSTIRH

Ver. 1.0

291



Log Max 5000D

Hose kits
Spare part manual

Ver. 1.0 292



AMog Max

HEADS ABOVE THE COMPETITION

Mog Max

HEADS ABOVE THE COMPETITION

Mog Max

HEADS ABOVE THE COMPETITION

AMog Max

HEADS ABOVE THE COMPETITION

AMog Max

HEADS ABOVE THE COMPETITION

Mog Max

HEADS ABOVE THE COMPETITION

Mog Max

HEADS ABOVE THE COMPETITION

S
S
S
W
d

Spare part
manual

=
©
Q
o
—_
©
Q
0

Spare part Spare part Spare part Spare part

Spare part




	Frame and protection Log Max 5000D
	Frame with protective cover

	Delimbing unit Log Max 5000D
	Delimbing unit
	Lower delimbing knife
	Upper delimbing knife, analog knife sensor
	Upper delimbing knife, digital knife sensor

	Feeding unit Log Max 5000D
	Feed roller arms #2
	Feed roller motors #2
	Feed roller arms
	Feed roller motors
	Feed rollers, V - steel
	Feed rollers, eucalyptus 45°

	Measuring Log Max 5000D
	Measuring wheel #2
	Hose kit measuring wheel #2
	Length measuring arm #2

	Diameter measuring
	Measuring wheel

	Felling unit Log Max 5000D
	Felling link

	Saw unit Log Max 5000D
	Saw unit 98B
	Saw unit 98XL
	Saw hydraulics 98B & 98XL
	Chain lubrication - Easy Greasy
	Easy Greasy pump


	Rotators Log Max 5000D
	Rotator AV12S
	Rotator H152D
	Rotator control, valve
	Electrical system


	Accessories Log Max 5000D
	Accumulation kit
	Cylinder Ø40/25-150
	Electrical system, accumulation kit
	Manifold

	Accumulation kit with rotator control
	Electrical system
	Manifold

	Bypass valve
	Color marking equipment
	Color marking pump
	Color marking manifold

	Protection bar colortanks
	Electrical controlled measuring wheel
	Find End laser
	Find End assembly

	Find End photocell
	Fixed protection plate
	Fourpoint measuring with encoder
	Hose protection
	Hydraulic upper knife
	Knife edge protection

	Real Easy
	Reinforced felling link
	Rod cover
	Saw dust cover
	Snow cover
	Stump treatment kit, saw 98
	Sure Grip
	Tool set

	Hydraulic system Log Max 5000D
	Interconnection of main manifolds #2
	Left manifold PRE#2 
	Left manifold #2
	Manifold #2
	Directional valve #2
	Pressure reducer valve #2

	Right manifold assembly #2

	Interconnection of main manifolds
	Left manifold
	Blocking valve
	Check valve
	Check valve
	Pressure reducer valve
	Pressure reducer valves
	Valve 24V
	Valve 24V
	Valve 24V
	Valve 24V

	Right manifold
	Inlet manifold S01
	Feed section S02
	Feed section S03
	Knife section S04
	End section S05
	Compensator kit
	Feed reducer
	Pilot reducer
	Pilot valve
	Reducer valve
	Relief valve
	Relief valves
	Servo caps S02 & S04
	Servo cap S03

	Cylinder Ø25/16-45
	Cylinder Ø40/25-106
	Cylinder Ø50/32-150
	Cylinder Ø50/32-192
	Hydraulic cylinder


	Control system Log Max 5000D
	Log Mate 510 #2
	Dasa Forester #2
	Log Mate 500
	Dasa 4 & Cabswin
	Dasa Forester
	Eco Log & Rottne Dasa Forester
	IT/PC & VU
	Electrical system, saw unit 98, LM500, Dasa Forester
	Electrical system, saw unit 98, Dasa4/Cabswin & IT/PC, VU
	Faster Log Mate 510
	Dasa 4 & Cabswin
	Dasa Forester
	IT/PC & VU
	Connection box VU
	Terminal box IT/PC
	Lower connection box

	Hose kits

